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	Revise contents
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MRG

2350

MRG
	October 2017
	Minor
	January 2019

	Add text
	4.1
Coding instructions for mortality: underlying cause of 
death
…

Sections 4.1–4.3 contain instructions on coding causes of death … and Section 4.3 gives further details on how to code multiple causes of death. Furthermore, Annex 7.10 includes a workflow diagram to illustrate the coding instructions for the selection of underlying cause of death. This is intended as a supplement to help coders follow the coding instructions.
…


	2350

MRG
	October 2017
	Minor
	January 2019

	Add text
	4.2
Coding instructions for mortality: selecting the underlying 
cause of death
…

Selecting the underlying cause of death involves two separate steps. First, … If so, the next step is to modify the starting point you identified in the first step. Annex 7.10 includes a workflow diagram to illustrate the coding instructions for the selection of the underlying cause of death. This is intended as a supplement to help coders follow the coding instructions.
…
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MRG
	October 2017
	Minor
	January 2019

	Revise text
	4.2.1
Find the starting point (Steps SP1 to SP8)
...

 

Step SP1 – Single cause on certificate
If there is only one condition reported on the certificate, in either Part 1 or Part 2, this is the starting point and it is also the underlying cause. Next, go to Step M4M1.

...

Step SP8 - Conditions unlikely to cause death
...

If the death was not caused by a reaction to treatment of the condition unlikely to cause death, check whether the condition was the cause of another condition that is not on the list of conditions unlikely to cause death and that is not ill-defined. If it was, then the condition unlikely to cause death is still the tentative starting point. Next, go to Step M1.

...
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MRG
	October 2016
	Minor
	January 2018

	Revise text
	4.2.2 
Check for modifications of the starting point (Steps M1 to 
M4)
...

Step M4 - Instructions on medical procedures, poisoning, main injury 
    and maternal deaths
...

• If the starting pointunderlying cause you selected by applying Steps SP1 to SP8 and Steps M1 to M3 is poisoning, and more than one toxic substance is reported on the certificate, apply the instructions in Section 4.2.7, Special instructions on poisoning by drugs, medicaments and biological substances (Step M4), to identify the most important drug involved.

...

When you have found a cause of death that is not further changed in either Step SP6 or Steps M1 to M34, you have arrived at the underlying cause of death.

 

Although the cause of death you identified is not further changed in Step SP6 or Steps M1 to M34, other restrictions may apply, for example that the cause is limited to one of the sexes or to a specific age range, or that the cause of death is improbable, considering the geographical setting. Therefore, always check whether any such restrictions apply to the underlying cause you selected.
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MRG
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	Minor
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	Revise text
	4.2.2
Check for modiﬁcations of the starting point (Steps M1 to 
M4)
... 

Step M1 - Special instructions
...
•             According to some of these special instructions, the tentative underlying cause combines with another cause of death reported on the death certificate, into a new tentative underlying cause. If there are several such combinations that would apply to the tentative underlying cause, then apply the combination with the first-mentioned of these other conditions (the first-mentioned linkage).
•             Sometimes several special instructions apply to the tentative underlying cause. If so, apply instructions relating the tentative underlying cause to a condition in Part 1 before instructions relating the tentative underlying cause to a condition in Part 2. 
•             If there are several instructions relating the tentative underlying cause to conditions in Part 1, then apply the instruction relating to the first mentioned condition reported on the lowest used line in Part 1.
•             If there are several instructions relating the tentative underlying cause only to conditions reported in Part 2, apply the instruction relating to the first-mentioned of these conditions.
 

  ...

 

Example 2:          1(a)        Ischaemic heart disease

                              (b)        Atherosclerosis

                              (c)           

                              (d)          

                             2            Myocardial infarction

Atherosclerosis is the tentative starting point according to Step SP3. There is a special instruction on atherosclerosis reported with ischaemic heart disease, and another one on atherosclerosis reported with myocardial infarction. Ischaemic heart disease is reported in Part 1 and myocardial infarction in Part 2first on the certificate, so apply the instruction on atherosclerosis reported with ischaemic heart disease and select ischaemic heart disease as the new starting point. Next, there is a special instruction on ischaemic heart disease reported with myocardial infarction. Apply this instruction and select myocardial infarction as the new tentative underlying cause.

 

Example 3:          1(a)        Ischaemic heart disease

                              (b)        Atherosclerosis

                              (c)           

                              (d)          

                             2            Cerebral infarction

Atherosclerosis is the tentative starting point according to Step SP3. There is a special instruction on atherosclerosis reported with ischaemic heart disease, and another one on atherosclerosis reported with cerebral infarction. Ischaemic heart disease is reported in Part1first on the certificate, so apply the instruction on atherosclerosis reported with ischaemic heart disease and select ischaemic heart disease as the new tentative underlying cause.

 

…

 

Step M2 -  Speciﬁcity
 

If the tentative underlying cause describes a condition in general terms and a term that provides more precise information about the site or nature of this condition is reported on the certificate, this more informative term is the new tentative underlying cause.

Next, check whether  this  new tentative  underlying  cause can  be specified even further  by other  terms  on  the death  certificate. That is, reapply Step M2. Repeat until you have found a tentative underlying cause that cannot be specified further.

•             The more specific description must refer to the same condition as the tentative underlying cause.  Do not disregard a generalized condition such as atherosclerosis because a more specific but unrelated condition is reported on the certificate (see also Example 9).

•              Note that the new tentative underlying cause itself is sometimes specified further by the general term (see Example 10).

•             If several other expressions on the certificate provide more precise information on the tentative underlying cause, start with the first- mentioned of these other conditions.
•             Sometimes several other expressions provide more precise information on the tentative underlying cause. If so, start with expressions in Part 1 before expressions in Part 2. 
•             If there are several more precise expressions in Part 1, then start with the first mentioned expression reported on the lowest used line in Part 1.
•             If there are several more precise expressions only in Part 2 start with the first mentioned expression of these conditions.
•             Note that some instructions on specificity only apply under specific circumstances, for example where a condition A is reported as the cause of a condition B.
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MRG
	October 2017
	Minor
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	Revise text
	4.2.2
Check for modifications of the starting point (Steps M1 to 
M4)
…
Step M1 - Special instructions
…

· Note that some special instructions only apply under specific circumstances, for example where a condition A is reported as the cause of a condition B, or to deaths at a specific age.

· Sometimes Volume 1 or the Alphabetical index indicates a code for a combination of the tentative underlying cause with another cause mentioned on the certificate. Use the combination code unless an instruction on mortality coding in Volume 2 provides different instructionsonly if the code title clearly indicates the etiology of the condition.

If no special coding instruction applies, then the starting point you found using Steps SP1 to SP8 is the tentative underlying cause. Next, go to Step M2.

….

 

Example 7:

1(a)

Epilepsy

 

  (b)

Alcoholism

 

  (c)

 

 

  (d)

 



          2

 

Alcoholism is the tentative starting point according to Step SP3. In Volume 1, a list of inclusion terms at G40.5, Special epileptic syndromes, mentions ‘epileptic seizures related to alcohol’. However, there is a special instructionthe code title for G40.5, Special epileptic syndromes,: not to be used if the underlying cause of the epileptic seizure is knowndoes not mention alcohol. Therefore, keep alcoholism as the tentative starting point.

 

...
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MRG
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	Minor
	January 2019

	Add text
	4.2.3
Special instructions on accepted and rejected sequences (Steps SP3 and SP4)
...

A.
Accepted sequences
...

 

(j)
Accidents due to other conditions

•
Accept a Fall (W00–W19) or Exposure to unspecified factor causing fracture (X59.0) as due to a Disorder of bone density and structure (M80–M85) or as due to a (pathological) fracture caused by a Disorder of bone density and structure (M80-M85).

...
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MRG
	October 2016
	Minor
	January 2018

	Revise text
	4.2.3
Special instructions on accepted and rejected sequences (Steps SP3 and SP4)
...

B.
Rejected sequences
...

(a)
Infectious diseases due to other conditions

...

• Influenza due to certain identified influenza virus (J09).
• Influenza due to identified zoonotic or pandemic influenza virus (J09)
• Influenza due to identified seasonal influenza virus (J10).
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Statistics Korea
	October 2016
	Minor
	January 2018

	Revise text
	4.2.3
Special instructions on accepted and rejected sequences 
(Steps SP3 and SP4)
...

 

A.
Accepted sequences
...

(f)
Rheumatic fever due to other conditions

 

Accept Acute rheumatic fever (I00–I02) and Chronic rheumatic heart diseases

(I05–I09) as due to:

• Scarlet fever (A38)

• Sepsis due to Streptococcus, group A (A40.0)
• Streptococcal sepsis, due to Streptococcus group A or unspecified (A40.0, A40.9)
• Streptococcal sore throat (J02.0)

• StreptococcalAcute tonsillitis (J03.-).

....

 

B.
Rejected sequences
...

(a)
Infectious diseases due to other conditions

...

• Influenza due to certain identified zoonotic or pandemic influenza virus (J09).

 

...

(e)
Rheumatic fever due to other conditions

Do not accept Acute rheumatic fever (I00–I02) orand Chronic rheumatic heart diseases (I05–I09) as due to other causes, except:

• Scarlet fever (A38)

• Streptococcal sepsis, due to Streptoccocus group A or unspecified (A40, A40.9)

• Streptococcal sore throat (J02.0)

• Acute tonsillitis (J03.-)

....
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	Revise text
	4.2.3
Special instructions on accepted and rejected sequences 
(Steps SP3 and SP4)
...

 

A.
Accepted sequences
...

(f)
Rheumatic fever due to other conditions

 

Accept Acute rheumatic fever (I00–I02) and Chronic rheumatic heart diseases (I05–I09) as due to:

• Scarlet fever (A38)

• Streptococcal sepsis, due to Streptococcus group A or unspecified (A40.0, A40.9)

• Streptococcal sore throat (J02.0)

• AcuteStreptococcal tonsillitis (J03.-J03.0).

....

 

B.
Rejected sequences
...

(e)
Rheumatic fever due to other conditions

Do not accept Acute rheumatic fever (I00–I02) and Chronic rheumatic heart diseases (I05–I09) as due to other causes, except:

• Scarlet fever (A38)

• Streptococcal sepsis, due to StreptoccocusStreptococcus group A or unspecified (A40, A40.9)

• Streptococcal sore throat (J02.0)

• AcuteStreptococcal tonsillitis (J03.-J03.0).

....
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Consider both HIV disease and HIV-positive status as an obvious cause of the following infectious diseases:

•
Salmonella sepsis (A02.1)
•
Cryptosporidiosis (A07.2)
•
Isosporiasis (A07.3)
•
Tuberculosis (A15–A19)
•
Infection due to other mycobacteria (A31.-)
•
Progressive multifocal leukencephalopathy (A81.2)
•
Herpes  [simplex]  infections  (B00.0–B00.2,  B00.7–B00.8) specified  as chronic ulcers, bronchitis, pneumonia, or oesophagitis
•
 Cytomegalovirus infections in B25.0, B25.2, B25.8 and B25.9, except for liver, spleen, lymph nodes
•
Candidiasis of other sites (B37.8), specified as of lung or oesophagus
•
Coccidioidomycosis (B38.-)
•
Histoplasmosis (B39.-)
•
Cryptococcosis (B45.-)
•
Pneumocystosis (B59†B48.5†)
	•
Sequelae of tuberculosis (B90).

...
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United Kingdom
	October 2016
	Major
	January 2019
	

	Revise text
	4.2.4
Special instructions on obvious cause (step SP6)
...

C.
Sepsis and systemic inflammatory response syndrome
Consider conditions that impair the immune system,wasting diseases (such as malignant neoplasms and malnutrition), diseases causing paralysis (such as cerebral haemorrhage and thrombosis), serious respiratory conditions and serious injuries (grade 1–4 according to the injury priority list in Annex 7.7) as obvious causes of sepsis in A40–A41, B37.7 and B49, and of Systemic inflammatory response syndrome [SIRS] in R65.-0, R65.1 and R65.9.
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	Revise text
	4.2.4
Special instructions on obvious cause (Step SP6)
…
 

K.
Pneumonia
Consider Dependence syndrome due to use of alcohol (F10.2) as the obvious cause of Lobar pneumonia, unspecified (J18.1). 

Consider conditions that impair the immune system, wasting diseases (such as malignant neoplasms and malnutrition), diseases causing paralysis (such as cerebral haemorrhage and thrombosis), serious respiratory conditions, communicable diseases, conditions that affect the process of swallowing, other diseases that limit the ability to care for oneself, including dementia and degenerative diseases of the nervous system, poisoning and serious injuries (grade 1–4 according to the injury priority list in Annex 7.7) as obvious causes of any pneumonia (J12–J18, J69.0 and J69.8).

 

…
 

U.
Common secondary conditions
Consider wasting diseases (such as malignant neoplasms and malnutrition), diseases causing paralysis (such as cerebral haemorrhage or thrombosis), communicable diseases, other disease that limits the ability to care for oneself, including dementia and degenerative diseases of the nervous system, and serious injuries as the obvious cause of the common secondary conditions listed in Table 1. However, such secondary conditions should not be considered an obvious consequence of respiratory conditions.

Conditions in categories flagged with an ‘M’ (Maybe) should be considered obvious consequences of wasting and paralysing conditions only if they meet the prerequisite for code assignment noted in the final column of the table.
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T.      OperationsSurgery and other invasive medical procedures
	Consider surgery or other invasive medical procedures, carried out within four weeks before death, as the obvious cause of conditions that are considered common postprocedural complications, see. This applies also if the surgery or procedure is reported in a separate space on the certificate and not in Part 1 or Part 2.
A list of such conditions, with specific instructions, is given in Annex 7.2, List of conditions to be considered direct consequences of surgery and other invasive medical procedures. 

Consider any surgical condition (such as malignant tumour or injury), reported anywhere on the certificate, as the obvious cause of an operation or other medical procedure performed on the same organ.
If a condition that can be treated by surgery or other invasive medical procedures is reported on the certificate and surgery or a procedure of the same site is also reported on the certificate, then assume that this condition was the cause of the surgery or procedure.
U.    Common secondary conditions
...
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	Minor
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	Revise text
	4.2.5 Special instructions on linkages and other provisions (Step M1)
...

B58.-
Toxoplasmosis
with mention of:
B20–B24

(Human immunodeficiency virus [HIV] disease), code B20.7, B20.8 or B22.7 as appropriate
R75
(Laboratory evidence of human immunodeficiency virus [HIV]),code B20.7, B20.8 or B22.7 as appropriate
B59†B48.5†
Pneumocysis pneumoniaPneumocystosis
with mention of:
B20–B24

(Human immunodeficiency virus [HIV] disease), code B20.6, B20.7 or B22.7 as appropriate

R75
(Laboratory evidence of human immunodeficiency virus [HIV]), code B20.6, B20.7 or B22.7 as appropriate

B58.-
Toxoplasmosis
with mention of:
B20–B24

(Human immunodeficiency virus [HIV] disease), code B20.7, B20.8 or B22.7 as appropriate
R75
(Laboratory evidence of human immunodeficiency virus [HIV]), code B20.7, B20.8 or B22.7 as appropriate

	2162

United Kingdom
	October 2016
	Major
	January 2019

	Add text
	4.2.5
Special instructions on linkages and other provisions (Step M1)
...

C97
Malignant neoplasms of independent (primary) multiple sites


. . .

D00–D09
In situ neoplasms
If a neoplasm classifiable to D00-D09 is reported as the cause of metastatic spread, or if it is clear from other information on the certificate that it caused metastatic spread, then code to the corresponding primary malignant neoplasm (C00-C80).
If there is no indication that the in situ neoplasm caused metastatic spread, then consider the in situ neoplasm unlikely to cause death, and follow the instructions in Step SP8 – Conditions unlikely to cause death.

	2234

MRG
	October 2016
	Minor
	January 2018

	Add text
	4.2.5
Special instructions on linkages and other provisions (Step M1)
...

E10-E14
Diabetes mellitus

...

E40-E46
Malnutrition
when reported as the cause of:
E14.-
 (Diabetes), code E12.-
 

E86
Volume depletion (dehydration)

...
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	Add text
	4.2.5 
Special instructions on linkages and other provisions 


(Step M1)
...

F03-F09
Organic, including symptomatic, mental disorders



Not to be used if the underlying physical condition is 

known.

F05.1

Delirium superimposed on dementia



Not to be used for underlying cause mortality coding. 

Code to the type of dementia.
F10-F19
Mental and behavioural disorders due to psychoactive 

substance use



with mention of:



...
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MRG
	October 2015
	Minor 
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	Revise text
	4.2.5
Special instructions on linkages and other provisions (Step M1)
 

...

F03–F09
Organic, including symptomatic, mental disorders

Not to be used if the underlying physical conditioncause of the organic mental disorder is known.

...
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F10.-
Mental and behavioural disorders due to use of alcohol
with mention of:

K85.9
Acute pancreatitis, unspecified
	with mention of:
F10.-
(Mental and behavioural disorders due to use of alcohol), code K85.2
K86.1
Other chronic pancreatitis, except when specified as due to other causes than alcohol
with mention of:
F10.-
(Mental and behavioural disorders due to use of alcohol), code K86.0
K91.-
Postprocedural disorders of digestive system, not elsewhere classified
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MRG
	October 2016
	Minor
	January 2018
	

	Add text
	4.2.5 
Special instructions on linkages and other provisions (Step M1)
...

G25.5
Other chorea

...

G40.6
Grand mal seizures, unspecified (with and without petit mal)

G40.7 
Petit mal, unspecified, without grand mal seizures
with mention of:
G41.0
(Grand mal status epilepticus), code G41.0
G41.1
(Petit mal status epilepticus), code G41.1
 

G40.8
Other epilepsy

G40.9
Epilepsy, unspecified
with mention of:
G41.-
(Status epilepticus), code G41.-
 

 

G41.-
Status epilepticus
with mention of:
G40.0
(Localization-related (focal) (partial) idiopathic epilepsy and epileptic syndromes with seizures of localized onset), code G40.0
G40.1
(Localization-related (focal) (partial) symptomatic epilepsy and epileptic syndromes with simple partial seizures), code G40.1
G40.2
(Localization-related (focal) (partial) symptomatic epilepsy and epileptic syndromes with complex partial seizures), code G40.2
G40.3
(Generalized idiopathic epilepsy and epileptic syndromes), code G40.3
G40.4
(Other generalized epilepsy and epileptic syndromes), code G40.4
G40.5
(Special epileptic syndromes), code G40.5
G81.- 
Hemiplegia, or
...
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MRG
	October 2016
	Minor
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	Add text
	4.2.5
Special instructions on linkages and other provisions (Step M1)

Use the list in this section in Step M1. 

The tentative underlying cause is listed in the left-hand column. If the conditions specified in the right-hand column apply, then use the code in bold as the new tentative underlying cause.

...

 

G25.5
Other chorea

with mention of:
I00-I02
(Acute rheumatic fever), code I02.-
I05-I09
(Chronic rheumatic heart disease), code I02.-
 

G45.- 
Transient cerebral ischaemic attacks and related syndromes
when reported as the cause of:
F01.1 
(Multi-infarct dementia), code F01.1
F01.9
(Vascular dementia, unspecified), code F01.1
F03
(Unspecified dementia), code F01.1
 

G81.-          Hemiplegia, or
G82.-          Paraplegia and tetraplegia, or
G83.-          Other paralytic syndromes

                  Not to be used if the cause of the paralysis is known.
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	Add text
	4.2.5
Special instructions on linkages and other provisions (Step M1)
...

I09.9
Rheumatic heart disease, unspecified

...

I10-I15
Hypertensive diseases
when reported as the cause of:
I71.-
(Aortic aneurysm and dissection), code I71.-
I10 
Essential (primary) hypertension

...
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	Add text
	4.2.5
Special instructions on linkages and other provisions (Step M1)
...

I67.2
Cerebral atherosclerosis

...

I69.-         Sequelae of cerebrovascular disease
with mention of:
I60-I66
(Cerebrovascular disease, not classifiable to I69.-), code I60-I64
I70.- 
Atherosclerosis

...
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                  when reported as the cause of:

                  I42.1
(Obstructive hypertrophic cardiomyopathy), or
	                  I42.2
(Other hypertrophic cardiomyopathy), or
                  I42.8
(Other cardiomyopathies), or
                  I42.9
(Cardiomyopathy, unspecified), code I25.5
                  Exception: if the cardiomyopathy is described as congenital, familial, hereditary, idiopathic, primary or similar, code to I42.0-I42.2 or I42.8-I42.9 as appropriate.
                  I51.9
(Heart disease, unspecified), code I25.1
                   ...
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J44.8–J44.9

Other and unspecified chronic obstructive pulmonary disease
with mention of:
J12–J18
(Pneumonia), code J44.0
	J20–J22
(Other acute lower respiratory 



infections), code J44.0
J45.-                    Asthma, or
J46                      Status asthmaticus
                           When asthma and bronchitis (acute)(chronic) or other chronic obstructive pulmonary disease are reported together on the medical certificate of cause of death, the underlying cause should be selected in the normal way. Neither term should be treated as an adjectival modifier of the other. 
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	Delete text
	4.2.5
Special instructions on linkages and other provisions (Step M1)
...

O80-O84
Delivery
Not to be used for underlying-cause mortality coding. If no other cause of maternal mortality is reported, code to Complication of labour and delivery, unspecified (O75.9)
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MRG
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	Add text
	4.2.5
Special instructions on linkages and other provisions (Step M1)
...

S00–T98
Injury, poisoning and certain other consequences of external causes

Not to be used for underlying-cause mortality coding, except as an additional code to the relevant category in V01–Y89. When a disease of bone density is reported next to or as the cause of a fracture, the fracture should be considered pathological, M80.

 

T00-T07
Injuries involving multiple body regions
Not to be used for main injury coding, if more specific information on the injuries is available. Code each injury separately, and select a main injury according to the instructions in section 4.2.6 (Special instructions on main injury in deaths from external causes).
 

T79.-
Certain early complications of trauma, not elsewhere classified

Not to be used if the initial injury is known.

... 
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	Revise text
	4.2.5
Special instructions on linkages and other provisions (Step M1)
...

 

S00–T98
Injury, poisoning and certain other consequences of external causes 

Not to be used for underlying-cause mortality coding, except as an additional code to the relevant category in V01–Y89. When a disease of bone density is reported next to or as the cause of a fracture, the fracture should be considered pathological, M80.When a disease of bone density is reported as the cause of a fall or a fracture, consider the fracture pathological and code to M80. Also consider a fracture pathological if it is reported on the same line as a disease of bone density, but only if the fracture and the disease of bone density are reported next to each other.
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Not to be used for underlying-cause mortality coding. Code to the originating infectious disease. If no originating infectious disease is mentioned, code to C80.9
	Summary of codes not to be used in underlying-cause mortality coding
In addition to asterisk codes (see Section 3.1.3, Two codes for certain conditions)
Codes not to be used for underlying-cause mortality coding (code to item in parentheses; if no code is indicated, code to R99)
B95.0-B95.5              (code to A49.1)

...

Z00-Z99

 

Codes not to be used for underlying-cause mortality coding (code to the originating infectious disease, if no originating infectious disease is mentioned, code to the item in parentheses)
 

U82.0-U82.9              (code to B99)
U83.0-U83.9              (code to B99)
U84.0                        (code to B89)
U84.1                        (code to B49)
U84.2                        (code to B34.9)
U84.3                        (code to A16.9)
U84.7                        (code to B99)
U84.8                        (code to B99)
U84.9                        (code to B99)
U85                           (code to C80.9)
 

Codes not to be used if the underlying cause is known
...
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	Remove italics
Revise text


	4.2.5 
Special instructions on linkages and other provisions (Step 
M1)
 

Use the list in this section in Step M1.

...

There are two types of combination:

‘with mention of ’ means that the other condition may appear anywhere on the certificate;

‘when reported as the cause of ’means that the other condition must appear in a correct causal relationship or be otherwise indicated as being due to the tentative underlying causemeans that the other condition must appear in a correct causal relationship or be otherwise indicated as being due to the tentative underlying cause.

 
...

Summary of codes not to be used in underlying-cause mortality coding
 
In addition to asterisk codes (see Section 3.1.3, Two codes for certain conditions)
 
Codes not to be used for underlying-cause mortality coding (code to item in parentheses; if no code is indicated, code to R99)
...
B97.3                    (code to B343.3)
......
Codes not to be used if the underlying cause is known
F03–F09

F17.-  Not to be used if the resulting cause is known
F70–F79

...
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	Delete and add text
	4.2.5
Special instructions on linkages and other provisions (Step 
M1)
...

E10- E14
Diabetes mellitus



with mention of:


E87.2 
(Acidosis), code E10–E14 with fourth 



character .1


…



R79.8
(Other specified abnormal findings of blood 


chemistry), if acetonaemia, azotaemia and 


related conditions, code E10–E14 with fourth 


character .1
 



Any of above in combination, code E10–E14 with 

fourth character .7
 

If diabetes is reported with mention of two or more of the conditions listed above and the reported conditions combine with E10-E14 to the same fourth character, then code E10-E14 with that common fourth character. If diabetes is reported with mention of two or more of the conditions listed above and the reported conditions combine with E10-E14 to different fourth characters, code E10-E14 with fourth character .7.
 


when reported as the cause of:


…



G70.9
(Myoneural disorders of muscle), code E10–


E14 with fourth character .4


G98
(Other disorders of the nervous system, not 


elsewhere classified; except Charcot 



arthropathy, non-syphilitic), code E10–E14 


with fourth character .4


...



I20–I25
(Ischaemic heart diseases), code E10–E14 with 


fourth character .6


...



I50.- 
(Heart failure), code E10–E14 with fourth 


character .6


…



N39.0
(Urinary tract infection, site not specified) code 


E10–E14 with fourth character .6
 



Any of above in combination, code E10–E14 with 

fourth character .7
If diabetes is reported as the cause of two or more of the conditions listed above and the reported conditions combine with E10-E14 to the same fourth character, then code E10-E14 with that common fourth character. If diabetes is reported as the cause of two or more of the conditions listed above and the reported conditions combine with E10-E14 to different fourth characters, code E10-E14 with fourth character .7.
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...

G25.5

Other chorea 



with mention of:


I00–I02
 (Acute rheumatic fever), code I02.-



I05–I09
 (Chronic rheumatic heart disease), code I02.-

G40.5

Special epileptic syndromes


Not to be used if the underlying cause of the epileptic 

seizure 
is known.
G40.6

Grand mal seizures, unspecified (with and without petit 

mal)

…

 

Codes not to be used if the underlying cause is known
…

F81.-

G40.5
G81.-
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	4.2.5
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M1)
...

I10

Essential (primary) hypertension



with mention of:


I11.-
 (Hypertensive heart disease), code I11.-


I12.- 
(Hypertensive renal disease), code I12.-


I13.- 
 (Hypertensive heart and renal disease), code 


I13.-


I20-I25
 (Ischaemic heart disease), code I20–I25


I50.- 
 (Heart failure), except when specified as 


terminal or acute, sudden, or similar 



expressions of short duration (less than 24 


hours), code I11.0


I51.4-I51.9  (Complications and ill-defined 



descriptions of heart disease), except when 


specified as terminal or acute, sudden, or 


similar expressions of short duration (less than 


24 hours), code I11.-


I60–I69 (Cerebrovascular diseases), code I60–I69


N00.
(Acute nephritic syndrome), code N00.-


N01.
(Rapidly progressive nephritic syndrome), 


code N01.-


N03.
(Chronic nephritic syndrome), code N03.-


N04.
(Nephrotic syndrome), code N04.-


N05.
(Unspecified nephritic syndrome), code N05.-


N18.
(Chronic kidney disease), code I12.-


N19 
(Unspecified kidney failure), code I12.-


N26 
(Unspecified contracted kidney), code I12.-


when reported as the cause of:


H35.0 
(Background retinopathy and other vascular 


changes), code H35.0


I05–I09 (Conditions classifiable to I05–I09 but not 


specified as rheumatic), code I34-I38


I34–I38
  (Nonrheumatic valve disorders), code I34–


I38


N00-N07 (Glomerular diseases), code I12.-


N18.-
 (Chronic kidney disease), code I12.-


N19
 (Unspecified kidney failure), code I12.-


 N26
 (Unspecified contracted kidney), code I12.-
 

I11.- 

Hypertensive heart disease



with mention of:


I12.- 
 (Hypertensive renal disease), code I13.-


I13.- 
 (Hypertensive heart and renal disease), code 


 I13.-


I20–I25
 (Ischaemic heart disease), code I20-I25


N18.
(Chronic kidney disease), code I13.-


N19
(Unspecified kidney failure), code I13.-


N26 
(Unspecified contracted kidney), code I13.-


when reported as the cause of:


N00-N07  (Glomerular diseases), code I13.-


N18.- 
(Chronic kidney disease), code I13.-


N19 
(Unspecified kidney failure), code I13.-


N26 
(Unspecified contracted kidney), code I13.-
 …

 

I15.0 

Renovascular  hypertension

Not to be used if the cause of the renovascular hypertension is known or can be inferred by an application of SP6the selection rules. If the cause is not known or cannot be inferred, code to I15.0.

I15.1

Hypertension secondary to other renal disorders

Not to be used if the renal disorder is known or can be inferred by an application of SP6the selection rules. If the cause is not known or cannot be inferred, code to N28.9.

 ...

 

I70.- 

Atherosclerosis



with mention of:


I10–I13  (Hypertensive disease), code I10–I13


I20–I25
 (Ischaemic heart diseases), code I20–I25


I50.-  
 (Heart failure), code I50.-


I51.4
(Myocarditis, unspecified), code I51.4


I51.5 
(Myocardial degeneration), code I51.5


I51.6 
(Cardiovascular disease, unspecified), code 


I51.6


I51.8 
 (Other ill-defined heart diseases), code I51.8


I60–I69 (Cerebrovascular diseases), code I60–I69


when reported as the cause of:


I05–I09  (Conditions classifiable to I05–I09, but not 


 specified as rheumatic), code I34–I38


I34–I38  (Nonrheumatic valve disorders), code I34–I38
  

 ...



I51.9 
(Heart disease, unspecified), code I25.1


I71–I78  (Other diseases of arteries, arterioles and 


capillaries), code I71–I78


K55.-
 (Vascular disorders of intestine), code K55.-


N03.-
(Chronic nephritic syndrome), code I12.-


N26
(Unspecified contracted kidney), code I12.-
 

I70.1

Atherosclerosis of renal artery


when reported as the cause of:


N00-N07  (Glomerular diseases), code I12.-


N18.- 
(Chronic kidney disease), code I12.-


N19 
(Unspecified kidney failure), code I12.-


N26
(Unspecified contracted kidney), code I12.-
 

I70.9 

Generalized and unspecified atherosclerosis



with mention of:


R02 
 (Gangrene, not elsewhere classified), code 


I70.2


when reported as the cause of:


F01.- 
(Vascular dementia), code F01.-


F03
(Unspecified dementia), code F01.-


G20 
(Parkinson disease), code G21.4


G21.9 
 (Secondary parkinsonism, unspecified), code 


G21.4


N00-N07 (Glomerular diseases), code I12.-


N18.- 
(Chronic kidney disease), code I12.-


N19 
(Unspecified kidney failure), code I12.-


N26 
(Unspecified contracted kidney), code I12.-
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I51.4-I51.9
Complications and ill-defined descriptions of heart 

disease



with mention of:


B57.-
(Chagas disease), code B57.-


I20-I25
(Ischaemic heart diseases), code I20-I25
 

I46.0 

Cardiac arrest with successful resuscitation, or
I46.9

Cardiac arrest, unspecified
Not to be used for underlying-cause mortality coding. If no other cause of death is reported, code R99.
I50.-   

Heart failure, except when specified as terminal or 

acute, sudden, or similar expressions of short duration 

(less than 24 hours), or
...

Codes not to be used for underlying-cause mortality coding (code to item in parentheses; if no code is indicated, code to R99)

…

I25.2        (code to I25.8)

I46.0
I46.9
I65.-         (code to I63)

…
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P72.2–P74 
Transitory endocrine and metabolic disorders specific 

to fetus and newborn

Not to be used for underlying-cause mortality coding. If no other perinatal cause is reported, code to Condition originating in the perinatal period, unspecified (P96.9).

P95

Fetal death of unspecified cause
Not to be used for mortality coding in live births.
For fetal deaths, not to be used for underlying-cause mortality coding if any other cause of fetal mortality is reported.
Q44.6

Cystic disease of liver



with mention of:
...

Summary of codes not to be used in underlying-cause mortality coding
In addition to asterisk codes (see Section 3.1.3, Two codes for certain conditions)
Codes not to be used for underlying-cause mortality coding (code
to item in parentheses; if no code is indicated, code to R99)
...

P72.2–P74
(code to P96.9)

P95

(Not to be used for live births, code P96.9)
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	Revise text
	4.2.7
Special instructions on poisoning by drugs, medicaments 
and biological substances (Step M4)
A.
Selection of Uunderlying cause
...
B.
Selection of Mmain injury
...
Example 13: ...

                     As main injury, code to poisoning of heroin. On the priority list above, cocaine (T40.5) is in group 8, heroin (T40.1) is in group 1a, diazepam (T42.4) is in group 11 and amitriptyline (T43.0) is in group 103. Select heroin, the substance with the highest priority (T40.1, Poisoning by narcotics and psychodysleptics [hallucinogens], heroin).
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	4.2.8
Special instructions on maternal mortality (Step M4)
 

...

Example 2: 1(a) Pulmonary oedema

                      (b) Mitral regurgitation, pregnancy

                      (c)

                      (d)

                     2

                     The underlying cause, mitral regurgitation, is coded to Chapter XV because   pregnancy is mentioned in Part 1. Code the underlying cause to Diseases of the circulatory system complicating pregnancy, childbirth and the puerperium(O99.4). For greater specificity, Aalso add the code for Mitral regurgitation (I34.0) as a contributing cause of deathto the record.

 

Example 3:   ...

 

                    The underlying cause, cervical cancer, is coded to Chapter XV because pregnancy is mentioned in Part 2. Code the underlying cause to Other specified diseases and conditions complicating pregnancy, childbirth and the puerperium (O99.8). For greater specificity, Aalso add the code for Cervical cancer (C53.9) as a contributing cause of deathto the record.

 

Example 4:  ...

 

                     Code the underlying cause to Other viral diseases complicating pregnancy, childbirth and the puerperium (O98.5). For greater specificity, Aalso add the code for Dengue (A97) as a contributing cause of deathto the record.
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	Remove indenting under Example 2
	4.3.4
Effect of connecting terms
...

A.
Connecting terms implying a causal relationship
...

Example 2:  ...

 

 

                   This applies to other connecting terms or signs that indicate a ‘due to’ relationship, such as ‘caused by’, ‘because of’, or similar.
This applies to other connecting terms or signs that indicate a ‘due to’ relationship, such as ‘caused by’, ‘because of ’, or similar.
 

...
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	Remove question mark in A and bullets from B (e)
	4.3.5
Malignant neoplasms
...

A.
Behaviour: malignant, in situ, benign or unknown/uncertain 
behaviour?
...

B.
Malignant neoplasms: primary or secondary?
...

(e) Other indication of secondary malignant neoplasm

...

• Do not use order of entry to determine whether a neoplasm specified as malignant is primary or secondary. Code a malignant neoplasm reported as due to another malignant neoplasm as secondary only if it is described as secondary, metastatic spread or similar, or if it is on the list of common sites of metastases.

• Do not confuse ‘primary’ with ‘primary in’. Whereas ‘primary in’ identifies one of several malignant tumours as the primary tumour, ‘primary’ simply means that the malignant neoplasm was not secondary. It does not necessarily mean that all other malignant neoplasms mentioned on the certificate were secondary.

...
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Note: The expression ‘metastatic’ is a problem mainly in the English language.


Neoplasms qualified as metastatic are always malignant, either primary or secondary.

Example 37:        1(a)    Bladder cancer
                              (b)    Metastatic prostate cancer
                              (c)
                              (d)


                              (d)
	                             2

The site sacrum is consistent with a primary cancer of bone. Code as primary osteosarcoma of sacrum (C41.4).

 

Example 3942:    1(a) Osteosarcoma of kidney, metastatic



    ...
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	4.3.5        Malignant neoplasms
 

To assign the correct multiple-cause code for a neoplasm, you must first determine  behaviour  (malignant,  in  situ,  benign,  uncertain  or  unknown) for each of the neoplasms reported on the death certificate. For malignant neoplasms, you must also determine whether to code them as primary or secondary. To that end, apply the instructions outlined in Sections 4.3.5A and 4.3.5B that follow.

 

In the examples of this section, ICD codes are provided to the right of the death certificate. These codes represent the multiple cause codes assigned to each entry. These multiple cause codes could be different from a code assigned when the given diagnostic entry was reported alone on the certificate (direct coding). In such case, the code for direct coding is given in the square brackets "[ ]" next to the diagnostic expression. The explanation for each example describes that the codes in brackets will be modified by other information on the certificate (application of multiple cause coding) and to code to the multiple cause code indicated to the right.
 

 

A.           Behaviour: malignant, in situ, benign or unknown/uncertain 
behaviour
 …

(a) The term itself indicates behaviour

 …

 

Example 1:  1(a) Colon tumour [D37.4] with liver metastases      C18.9, C78.7

         (b) 


         (c) 


         (d)


        2

 

The colon tumour  is reported with liver metastases and is considered malignant. Code the colon tumour as primary (C18.9).

 …

 

B.           Malignant neoplasms: primary or secondary?
 …

 

(a) Common sites of metastases

 …

 

(c) Other indication of primary malignant neoplasm

 

…

 

Example 2:  1(a)  Brain metastasis  



C79.3

         (b)  Lung tumour [D38.1] 



C34.9

         (c)


         (d)


        2

 

The lung tumour  has caused metastatic spread and is considered malignant. It is also considered primary, since the other site mentioned  (brain) is a metastasis. Code the lung tumour as primary of lung (C34.9).

 

Example 3:  1(a)  Cancer of pancreas  



C25.9

         (b)  Cancer of stomach  



C16.9

         (c)


         (d)


        2

Pancreas and stomach are not on the list of common sites of metastases. Code both cancers as primary (C25.9 and C16.9).

 

Example 4: 1(a)  Cancer of liver and lung [C34.9] 
   C22.9, C78.0         


        (b)  Chronic hepatitis  



  K73.9

        (c)


        (d)


       2

 

Chronic hepatitis increases the risk of primary liver cancer. Therefore, consider the liver cancer primary and code to C22.9, (malignant neoplasm of liver, unspecified). Do not use the code for Secondary malignancy of liver, C78.7. Code the lung cancer as Secondary (C78.0), because the only other malignant neoplasm on the certificate is primary.

 

Example 5:  1(a) Kidney cancer and  lung cancer [C34.9] 
 C64, C78.0 


         (b)


         (c)


         (d)


        2

 

Code the kidney cancer as primary (C64), since it is not on the list of common sites of metastases. Code lung cancer as secondary (C78.0), since it is reported in the same part of the certificate as the kidney cancer and the kidney cancer is considered primary.

 

Example 6: 1(a)  Lung cancer  




C34.9

        (b)     

 
        (c)     


        (d)     


       2     Kidney cancer  



   C64
 

Code the lung cancer as primary (C34.9). There is no other primary malignant neoplasm in the same part of the certificate as where lung cancer is reported, and the code for lung cancer is not influenced by neoplasms mentioned in another part of the certificate. Code the kidney cancer as primary (C64), since it is not on the list of common sites of metastases.

 

Example 7:  1(a) Brain tumour [D43.2]  


C71.9

         (b)     


         (c)     


         (d)     


        2     Lung tumour, probably secondary  

C78.0
 

Consider both tumours as malignant, since the certifier described one of the two as secondary, which is evidence of malignant behaviour. See Section 4.3.5A, Behaviour: malignant, in situ, benign or unknown/uncertain, subsection (b), Other information on the certificate indicates behaviour. Code the brain tumour as primary, since the other malignant neoplasm on the certificate is described as secondary. The qualification ‘probably’ is ignored; see Section 4.3.2, Uncertain diagnosis.

 

Example 8: 1(a)  Metastatic involvement of chest wall 

C79.8

        (b)  Carcinoma in situ of breast [D05.9] 

C50.9

        (c)     


        (d)     


       2

 

Code the carcinoma in situ of breast as primary malignant neoplasm of breast (C50.9). Since the breast tumour has spread to the chest wall it is no longer in situ.

 

Example 9:  1(a)  Secondary malignant neoplasm of  lung and brain     C78.0, 







           C79.3

         (b)  Polyp of stomach [K31.7]  


           C16.9

         (c)     


         (d)     


        2

 

Code the polyp as primary malignant neoplasm of stomach (C16.9). Since the polyp is reported as the cause of secondary spread, it is considered malignant.

 

Example 10:  1(a)  Brain cancer 



 C71.9

           (b)     


           (c)     


           (d)     


         2

 

Brain is on the list of common sites of metastases, but in this case it is the only malignant neoplasm mentioned on the certificate. Use the code for primary malignant neoplasm of brain (C71.9).

 

Example 11:  1(a)  Cancer of cervical lymph nodes 

C77.0

           (b)     


           (c)     


           (d)     


         2

 

Code the cancer of cervical lymph nodes as secondary (C77.0). It is considered secondary to an unspecified primary malignant neoplasm.

 

Example 12:  1(a)   Bladder cancer [C67.9]  


C79.1

           (b)   Primary in prostate  



   C61

           (c)     


           (d)     


          2

 

The prostate cancer is described as primary. Code it to C61, which is in the block of primary malignant neoplasms. Code bladder cancer as secondary (C79.1), since the certificate states that the cancer was primary in another site. See also Section 4.3.5B, Malignant neoplasms: primary or secondary?, subsection (e), Other indication of secondary malignant neoplasm.

 

Example 13:  1(a)   Bladder tumour    



D41.4

           (b)   Lung tumour  



D38.1

           (c)     


           (d)     


          2

 

None of the tumours is specified as malignant or benign. Therefore, do not assume malignancy or metastatic spread. Use codes from the block of Neoplasms of uncertain or unknown behaviour, D41.4 (bladder) and D38.1 (trachea, bronchus and lung).

 …

 

(e) Other indication of secondary  malignant neoplasm

 

…

 

Example 14:  1(a)  Carcinoma of adrenal glands [C74.9]  

C79.7

           (b)     


           (c)     


           (d)     


         2       Primary in kidney  



 
 C64
 

The malignant neoplasm of adrenal glands is considered secondary, since the certificate states that the cancer was primary in kidney. Code the adrenal carcinoma as Secondary (C79.7) and the primary in kidney as Malignant Primary neoplasm of kidney (C64).

 

Example 15:  1(a)   Prostate cancer [C61] 



 C79.8

           (b)  Primary site unknown  



 C80.0

           (c)     


           (d)     


         2

 

The primary site is described as unknown. Code to Malignant neoplasm of unknown primary site (C80.0). Code prostate cancer as Secondary (C79.8), since the primary malignant neoplasm clearly was in another site.

 

Example 16:  1(a)  Brain tumour [D43.2]  



C79.3

           (b)  Lung cancer  




C34.9

           (c)     


           (d)     


         2

  

The brain tumour is considered malignant, since it is reported as due to lung cancer. Also, it is considered secondary, since it is on the list of common sites of metastases and reported together with lung cancer. Code the brain tumour as Secondary malignant (C79.3). Code the lung cancer as Primary (C34.9), since the only other reported neoplasm is on the list of common sites of metastases.

 

Example 17:  1(a)   Cancer growth in liver [C22.9] and lymph nodes    C78.7, 







           C77.9

           (b)     


           (c)     


           (d)     


         2       Malignant neoplasm of stomach  

           C16.9
 

The cancer growth in liver and lymph nodes is considered secondary, since they are both on the list of common sites of metastases. Code as Secondary malignant neoplasm of liver (C78.7) and lymph node (C77.9), and as Malignant primary neoplasm of stomach (C16.9).

 

Example 18:  1(a)  Cancer of lung, pleura [C38.4] and chest wall [C76.1]       






  C34.9, C78.2, C79.8

           (b)     


           (c)     


           (d)     


          2

 

Code the cancer of lung as primary (C34.9), since the other sites mentioned on the certificate, pleura and chest wall, are on the list of common sites of metastases. Code cancer of pleura and chest wall as secondary (C78.2 and C79.8).

 

Example 19:  1(a)    Mesothelioma of pleura and lymph nodes [C45.7]       







C45.0, C77.9

           (b)     


           (c)     


           (d)     


          2

 

Mesothelioma of pleura is indexed to C45.0, which is in the code range for primary malignant neoplasms. The malignant neoplasm of lymph nodes is considered secondary, since lymph nodes is on the list of common sites of metastases (C77.9).

 

Example 20:  1(a)   Lung cancer 



 C34.9

           (b)     


           (c)     


           (d)     


          2        Stomach cancer  



C16.9
 

Code both lung cancer and stomach cancer as primary (C34.9, C16.9). Although lung is on the list of common sites of metastases, it is the only malignant neoplasm mentioned in Part 1 of the certificate, and the coding of lung cancer is not influenced by neoplasms mentioned in another part of the certificate.

 

Example 21:  1(a)   Cancer of bladder  



C67.9

           (b)   Cancer of kidney  



   C64

           (c)     


           (d)     


         2

 

Code both cancer of bladder and cancer of kidney as primary (C67.9, C64), since neither is on the list of common sites of metastases, and neither is described as primary.

 

Example 22:  1(a)   Osteosarcoma of sacrum  


C41.4

           (b)  Clear cell cancer of kidney 


   C64

           (c)     


           (d)     


          2

 

Code both malignant neoplasms as primary. Bone is on the list of common sites of metastases, but osteosarcoma is indexed as a primary cancer of bone (C41.4). Also, it is of different morphology than clear cell cancer of kidney (C64).

 

Example 23:  1(a)   Osteosarcoma of lung  

  C41.9, C78.0

           (b)     


           (c)     


           (d)     


         2

The morphology indicates a primary neoplasm of bone, and the reported site (lung) is incompatible with the morphology. Code to osteosarcoma of unspecified site (C41.9), also add a code for Secondary malignant neoplasm of lung (C78.0).

 

…

  

C.           More than one primary malignant neoplasm
 …

 

Example 24:  1(a)    Transitional cell carcinoma of bladder   
C67.9

           (b)     


           (c)     


           (d)     


          2         Osteosarcoma, primary in knee  

C40.2
 

Bladder on 1(a) is not on the list of common sites of metastases. The malignant neoplasm reported in Part 2 is specified as primary. Further, the two neoplasms are of different morphology and both are considered primary. Code as Malignant neoplasm of bladder (C67.9) and Primary osteosarcoma of knee (C40.2).

 

Example 25:  1(a)  Hepatoma   




C22.0

           (b)  Cancer of breast  



C50.9

           (c)     


           (d)     


          2

The morphology ‘hepatoma’ indicates a primary malignant neoplasm of liver. The breast cancer is also considered primary, since breast is not on the list of common sites of metastases. Code as Hepatoma (C22.0) and primary malignant neoplasm of breast (C50.9).

 

Example 26:  1(a)   Oat cell carcinoma  



C34.9

           (b)  Cancer of breast 



C50.9

           (c)     


           (d)     


         2

 

The morphology ‘oat cell carcinoma’ indicates a primary malignant neoplasm of lung. The breast cancer is also considered primary, since breast is not on the list of common sites of metastases. Code as primary (C34.9), although lung is on the list of common sites of metastases, and primary malignant neoplasm of breast (C50.9).

  

D.           Site not clearly indicated
 …

 

Example 27:  1(a)   Fibrosarcoma in the region of the pancreas  
 C49.4

           (b)     


           (c)     


           (d)     


         2

 

Code as Malignant neoplasm of connective and soft tissue of abdomen (C49.4).

 

Example 28:   1(a)   Carcinoma in the lung area 


 C76.1

            (b)     

   
            (c)     


            (d)     


          2

 

Code as Malignant neoplasm of other and ill-defined sites, within the thorax (C76.1).

 …

 

Example 29:  1(a)   Obstruction  of intestine 


K56.6

            (b)  Carcinoma 




C80.9

            (c)     


            (d)     


          2

 

Code the carcinoma as Malignant neoplasm without specification of site (C80.9).

 

 

E.                Primary site unknown
 …

 

Example 30:  1(a)    Secondary carcinoma of liver   

C78.7

           (b)   Primary site unknown   


C80.0

           (c)     


           (d)     


          2

 

The certificate states that the primary site is unknown. For line 1(b), use the code for primary carcinoma without specification of site (C80.0).

 

Example 31:  1(a)   Generalized metastases    


C79.9

           (b)   Melanoma  




C43.9

           (c)   Primary site unknown 


C80.0

           (d)


          2

The certificate states that the primary site is unknown. Code as Primary Malignant melanoma of unspecified site (C43.9).

 …

 

Example 32:  1(a)   Secondary carcinoma of liver  

C78.7

           (b)   Primary site unknown, possibly stomach  
C16.9

           (c)     


           (d)     


         2

The certificate states that the primary site is unknown, but it also mentions stomach as a possible primary site. Ignore ‘possibly’ and code line 1(b) as Primary Malignant neoplasm of stomach (C16.9).

 …

 

Example 33:   1(a)   Secondary carcinoma of liver  


C78.7  


            (b)   Primary site unknown, probably stomach [C16.9] or colon 

       [C18.9]   




            C26.9

            (c)     


            (d)     


          2

The certificate states that the primary site is unknown, but it also mentions stomach or colon as a possible primary site. Code line 1(b) as primary Malignant neoplasm of ill-defined sites within the digestive system (C26.9).

 

F.            Overlapping sites
 …

Example 34:  1(a)  Overlapping malignant neoplasm of  tongue and floor of 

      mouth   




         C14.8

           (b) 


           (c) 


           (d)


         2

 

Code as C14.8, Overlapping lesion of lip, oral cavity and pharynx. The neoplasm is described as overlapping.

 

Example 35:  1(a)   Malignant neoplasm of rectosigmoid colon 

C19

           (b)     


           (c)     


           (d)     


         2

 

Code as C19, Malignant neoplasm of rectosigmoid junction. The term ‘rectosigmoid’ indicates an overlapping site.

 

…

 

Example 36:  1(a)   Malignant neoplasm of colon and gallbladder    C18.9, C23

           (b)     


           (c)     


           (d)     


         2

There is no statement that ‘colon and gallbladder’ refers to an overlapping neoplasm. None of the sites is on the list of common sites of metastases, and consequently they are considered as two independent primary sites. Code as primary Malignant neoplasm of colon (C18.9) and primary Malignant neoplasm of gallbladder (C23).

 

G.          ‘Metastatic’ cancer
 …

 

(e) ‘Metastatic’ malignant neoplasm not on the list of common  sites of metastases

 

…

Example 37:  1(a)   Bladder cancer    



C67.9

           (b)   Metastatic prostate cancer   


C79.8

           (c)     


           (d)     


         2

Code as Secondary prostate cancer (C79.8) and Primary bladder cancer (C67.9). The order of entry does not impact on the coding.

 

…

 

Example 38:  1(a)  Liver cancer [C22.9]  


C78.7

           (b)  Metastatic colon cancer  


C18.9

           (c)


           (d)


          2

 

Code as Secondary malignant neoplasm of liver (C78.7) and Primary malignant neoplasm of colon (C18.9). Liver is on the list of common sites of metastases but colon is not.

 

Example 39:   1(a)  Liver cancer [C22.9]   


C78.7

            (b)  Metastatic colon cancer  


C78.5

            (c)  Cancer of gallbladder  


C23

            (d)


          2

 

Code as Secondary malignant neoplasm of liver (C78.7), Secondary malignant neoplasm of colon (C78.5) and Primary malignant neoplasm of gallbladder (C23). Metastatic colon cancer is reported together with cancer of gallbladder which is not on the list of common sites of metastases, and therefore gallbladder is coded as primary and colon as secondary. Liver is coded as secondary, since it is on the list of common sites of metastases.

 

...

 

Example 40:  1(a)  Metastatic gallbladder cancer  

C23

           (b)  Metastatic colon cancer   

          C18.9

           (c)


           (d)


          2

 

Code as Primary malignant neoplasm of gallbladder (C23) and Primary malignant neoplasm of colon (C18.9). The order of entry does not impact on the coding.

 

(g) ‘Metastatic’ neoplasm of a specific morphology

 

…

Example 41:  1(a)   Osteosarcoma of sacrum, metastatic  
C41.4

           (b)     


           (c)     


           (d)     


          2

The site sacrum is consistent with a primary cancer of bone. Code as primary osteosarcoma of sacrum (C41.4).


  

Example 42:  1(a)   Osteosarcoma of kidney, metastatic           C41.9, C79.0
  
           (b)     

  
           (c)     


           (d)     


         2

Code osteosarcoma of kidney as a secondary malignant neoplasm (C79.0), because the specified site (kidney) is not consistent with osteosarcoma, which is primary in bone. Also code C41.9, Osteosarcoma of unspecified site.
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To assign the correct multiple-cause code for a neoplasm, you must first determine behaviour (malignant, in situ, benign, uncertain or unknown) for each of the neoplasms reported on the death certificate. For malignant neoplasms, you must also determine whether to code them as primary or secondary. To that end, apply the instructions outlined in Sections 4.3.5A and 4.3.5B that follow.

 

A.
 Behaviour: malignant, in situ, benign or unknown/uncertain behaviour

The four major types of behaviour are:

 

•            malignant: the neoplasm invades surrounding tissue or disseminates from its point of origin and begins to grow at another site;

•            in situ: the neoplasm is malignant but still fully confined to the tissue in which it originated;

•            benign: the neoplasm grows in the place of origin without the potential for spread;

•            uncertain or unknown behaviour: it is undetermined or unknown whether the neoplasm is benign or malignant.

 

The corresponding ICD code ranges are:

 

•         C00–C96 if malignant

•         D00–D09 if in situ

•         D10–D36 if benign

•         D37–D48 if of uncertain or unknown behaviour.

 

Determine which code block to use as follows:

 

(a)     The term itself indicates behaviour

 

Look in the Alphabetical index for the term used on the certificate to describe the neoplasm. If both morphology and location are stated, then look up the morphology term first. For specific morphologies, the Alphabetical index gives either the ICD code to use, or directs you to the proper part of the list at ‘Neoplasm’ in the Alphabetical index. If the morphology is not stated, go to the ‘Neoplasm’ list in the Alphabetical index and code by site and behaviour.

 

(b)     Other information on the certificate indicates behaviour

 

If the term used on the certificate does not indicate a specific behaviour, then look for other information indicating behaviour.

 

Code a neoplasm of unspecified behaviour, ora neoplasm described as ‘in situ’  and also growths that are not indexed to Chapter II (for example, certain polyps), as malignant if

 

· it is reported as the cause of secondary spread (terms such as infiltration, metastases, secondaries or similar) or of cachexia
· it is reported on the same line as and next to a mention of secondary spread 
· all other neoplasms are specified as secondary spread 
· there is no mention of another neoplasm site but there are other indications of malignancy reported anywhere on the certificate (for example, carcinosis, malignant cachexia, malignant transformation)
· it is reported as due to a malignant neoplasm. it is reported as the cause of, or together with, metastases or infiltration. See alsoTo decide whether it is primary or secondary, see the instructions in Section 4.3.5B, Malignant neoplasms: primary or secondary?, subsection (c), Other indication of primary malignant neoplasm.
 

Example 1a:
1(a)
Liver metastases
C78.7
  (b)
Colon tumour [D37.4]
C18.9
  (c)
  (d)
2
The colon tumour is reported as the cause of liver metastases so the colon tumour is considered malignant. Code the colon tumour as primary cancer (C18.9).
Example 1b:
1(a)
Cachexia [R64]
C80.9
  (b)
Colon tumour [D37.4]
C18.9
  (c)
  (d)
2
Colon tumour is reported as the cause of cachexia. Consider the colon tumour malignant and code the colon tumour as primary (C18.9).
Example 1c:
1(a)
Liver and lung metastases
C78.7, C78.0
  (b)
Respiratory failure
J96.9
  (c)
Colon tumour [D37.4]
C18.9
  (d)
2
Both metastases and respiratory failure can be due to a colon tumour. According to the instructions on how to interpret causal relationships in Part 1 (see section 4.2.1, SP3) this means that two valid causal relationships are reported on this certificate, 1) liver and lung metastases due to colon tumour, and 2) respiratory failure due to colon tumour. These relationships are valid even if liver and lung metastases cannot be due to respiratory failure. Consider the colon tumour malignant and code the colon tumour as primary cancer (C18.9).
Example 1d:
1(a)

Colon tumour [D37.4] with liver metastases

C18.9, C78.7
 

  (b)

 

  (c)

 

  (d)

 

2

The colon tumour is reported with on the same line as and next to liver metastases and is considered malignant. Code the colon tumour as primary cancer (C18.9).

 

Example 1e:
1(a)
Breast tumour, generalized atherosclerosis, colon cancer with liver metastases
 D48.6, I70.9, C18.9, C78.7
  (b)
  (c)
  (d)
2
The breast tumour is not reported next to secondary spread. Do not consider it malignant and use the code for breast tumour in the section for neoplasms of uncertain or unknown behaviour (D48.6).
Example 1f:
1(a)
Respiratory failure
J96.9
  (b)
Colon tumour [D37.4]
C18.9
  (c)
  (d)
2
Liver and lung metastases
C78.0, C78.7
All neoplasms except colon tumour are specified as secondary spread. Consider the colon tumour malignant and code the colon tumour as primary cancer (C18.9).
Example 1g:
1(a)
Colon tumour [D37.4]
C18.9
  (b)
  (c)
  (d)
2
Cancer cachexia
C80.9
Colon tumour is the only neoplasm reported on the certificate, and cancer cachexia is mentioned in Part 2. Consider the colon tumour malignant and code the colon tumour as primary (C18.9).
 

This also applies to other types of growths that are not indexed to Chapter II
(Volume 1, ICD-10), for example, certain polyps. If they are reported as the
cause of metastases or secondary tumours, they should be considered malignant
and coded as malignant neoplasms.
 

Also consider a neoplasm of unspecified behaviour as malignant if it is reported as due to a malignant neoplasm. To decide whether it is primary or secondary, see the instructions in section 4.3.5B, Malignant neoplasms: primary or secondary?, subsection (c), Other indication of primary malignant neoplasm.
 

Example 1h:
1(a)
Brain tumour [D43.2]
C79.3
  (b)
Breast cancer
C50.9
  (c)
  (d)
2
For multiple cause coding, consider brain tumour malignant and use the code for secondary malignant neoplasm of brain and cerebral meninges (C79.3). Breast cancer is the underlying cause (C50.9).
 

If a tumour is indexed to the Chapter II section for benign neoplasm but is reported as the cause of metastases or infiltration, check in the Alphabetical index and in Volume 1 whether there is a code for a malignant variety. If so, code it as malignant. If there is no code for a malignant variety, first try to obtain clarification from the certifier. If no further information is available, then accept the statement on the certificate and use the code for benign tumour.

 

If there is no indication of malignancy, code as uncertain or unknown behaviour (D37–D48).

 

B.                            Malignant neoplasms: primary or secondary?

If the neoplasm is coded to C00–C96, next decide whether it is primary or secondary.
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B.                           Malignant neoplasms: primary or secondary?
If the neoplasm is coded to C00–C96, next decide whether it is primary or secondary.

 

The primary site is the anatomical location where the malignant neoplasm originated. A malignant neoplasm may spread to other parts of the body, and these sites are referred to as secondary or metastases. It is most important to determine the primary site. When the death certificate is ambiguous as to the primary site, every effort should be made to obtain clarification from the certifier. The instructions that follow should be applied only when clarification cannot be obtained.

 

The ICD provides the following code ranges for primary malignant neoplasms:

 

C00–C75   Malignant neoplasms, stated or presumed to be primary, of


specified anatomical site. This block does not include lymphoid, haematopoietic and related tissues

C76            Malignant neoplasms of ill-defined sites

C80            Malignant neoplasm, without specification of site

C81–C96   Malignant neoplasms, stated or presumed to be primary, of lymphoid, haematopoietic and related tissues

 

For secondary malignant neoplasms, the ICD provides the code range:

 


C77–C79   Secondary and unspecified malignant neoplasms, stated or presumed to be metastatic spread from another site

 

For malignant neoplasms of unspecified site not stated or presumed to be primary or secondary, the ICD provides the code C80.9, Malignant neoplasm, primary site unspecified.

 

Sometimes malignant neoplasms are described as “metastatic”, which might refer either to a primary malignant neoplasm that metastasizes to another site, or to secondary malignant neoplasms originating somewhere else. For instructions on how to code neoplasms described as “metastatic”, see section 4.3.5 G (‘Metastatic’ cancer).
 

 

(a)    Common sites of metastases

 

When   choosing   between   codes   for   primary   and   secondary   malignant neoplasms, refer to the following list of common sites of metastases:

 

•        bone

•        brain

•        diaphragm

•        ill-defined site (site classifiable to C76)

•        liver

•        lung

•        lymph nodes

•        mediastinum

•        meninges

•        peritoneum

•        pleura

•        retroperitoneum

•        spinal cord.

 

See below for further instructions on how to use this listcode neoplasms of sites on this list.

 

(b)    Malignant neoplasm reported as primary

 

If the certifier describes a malignant neoplasm as ‘primary’, ‘primary in’, ‘originating in’, or with similar terms, then use a code for primary malignant neoplasm (C00–C76, C80.0 or C81–C96). Use the Alphabetical index to find the appropriate code.

 

If the morphology has been stated, always look up the morphology in Volume 3 first, because for some morphologies there are specific ICD codes that are different from the code given in the ‘Neoplasm’ table by site and behaviour.

 

(c)    Other indication of primary malignant neoplasm

 

Also code a malignant neoplasm as primary, although not described as primary by the certifier, if:

 

•        all other malignant neoplasms on the certificate are described as secondary or as metastases. This applies whether the site not specified as secondary or as metastasis is on the list of common sites of metastases or not. See also Example 7;

 

•        it is in the code range C81–C96:

 -   a primary neoplasm in C81–C96 may occur simultaneously together with another primary neoplasm in the same range. Code all malignant neoplasms classifiable to C81–C96 as primary, unless the certifier specifies them as secondary;

•        the site is not on the list of common sites of metastases.

 

If the site is on the list of common sites of metastases, code the malignant neoplasm as primary if:

 

•        the morphology indicates that it is primary of the reported site;

 

•        it is described as caused by a known risk factor for malignant neoplasms of the stated site[1];

 

•        it is the only malignant neoplasm mentioned on the death certificate, and it is not described as ‘metastatic’:

 

-     exception: code malignant neoplasm of lymph nodes as secondary, even if it is the only reported neoplasm on the certificate, unless it is stated that the lymph node neoplasm is primary;

-     note: if the only malignant neoplasm reported on the certificate is malignant neoplasm of liver, and it is not specified as either primary or secondary, then use the code C22.9, Malignant neoplasm of liver, unspecified;

•        it is malignant neoplasm of lung, and all other malignant neoplasms mentioned on the certificate are on the list of common sites of metastases:

 

-    code lung as secondary only if another malignant neoplasm is reported in the same part of the certificate (Part 1 or Part 2) and this other malignant neoplasm is coded as a primary malignant neoplasm.

•        Always code lung as primary if the malignant neoplasm is described as bronchogenic or of bronchus.

 

Code a neoplasm that is not indexed as malignant, for example meningioma, as primary malignant if it is reported as causing secondary or metastatic spread and a code for a malignant variety of the neoplasm is available. See also above, Section 4.3.5A, Behaviour: malignant, in situ, benign or unknown/uncertain, subsection (b), Other information on the certificate indicates behaviour.

 

Exceptions are listed next.:
 

•        exception: If durations are stated, the secondary neoplasms must not have a longer duration than the presumed primary malignant neoplasm.

•        exception: If morphologies are stated, the secondary and presumed primary malignant neoplasms must have the same morphology.

 •       exception: If a neoplasm that would not be coded as malignant is reported as the cause of another neoplasm that would not be coded as malignant, then code both neoplasms according to the Alphabetical index. Do not assume malignancy or metastatic spread.

 

Example 2:

1(a)

Brain metastasis

 

  (b)

Lung tumour

 

  (c)

 

 

  (d)

 



           2

The lung tumour has caused metastatic spread and is considered malignant. It is also considered primary, since the other site mentioned (brain) is a metastasis. Code the lung tumour as primary of lung (C34.9).

 

Example 3:                   1(a) 
       Cancer of pancreas



             (b)  
       Cancer of stomach 



             (c)



             (d)



           2

 

Pancreas and stomach are not on the list of common sites of metastases. Code both cancers as primary (C25.9 and C16.9).

 

Example 4:

1(a)

Cancer of liver and lung

 

  (b)

Chronic hepatitis

 

  (c)

 

 

  (d)

 



           2

Chronic hepatitis increases the risk of primary liver cancer. Therefore, consider the liver cancer primary and code to C22.9, (malignant neoplasm of liver, unspecified). Do not use the code for Secondary malignancy of liver, C78.7. Code the lung cancer as Secondary (C78.0), because the only other malignant neoplasm on the certificate is primary.

 

Example 5:

1(a)

Kidney cancer and lung cancer

 

  (b)

 

 

  (c)

 

 

  (d)

 



           2

Code the kidney cancer as primary (C64), since it is not on the list of common sites of metastases. Code lung cancer as secondary (C78.0), since it is reported in the same part of the certificate as the kidney cancer and the kidney cancer is considered primary.

 

Example 6:

1(a)

Lung cancer

 

  (b)

 

 

  (c)

 

 

  (d)

 

 

2

Kidney cancer

Code the lung cancer as primary (C34.9). There is no other primary malignant neoplasm in the same part of the certificate as where lung cancer is reported, and the code for lung cancer is not influenced by neoplasms mentioned in another part of the certificate. Code the kidney cancer as primary (C64), since it is not on the list of common sites of metastases.

 

Example 7:

1(a)

Brain tumour

 

  (b)

 

 

  (c)

 

 

  (d)

 

 

2

Lung tumour, probably secondary

 

Consider both tumours as malignant, since the certifier described one of the two as secondary, which is evidence of malignant behaviour. See Section 4.3.5A, Behaviour: malignant, in situ, benign or unknown/uncertain, subsection (b), Other information on the certificate indicates behaviour. Code the brain tumour as primary, since the other malignant neoplasm on the certificate is described as secondary. The qualification ‘probably’ is ignored; see Section 4.3.2, Uncertain diagnosis.

 

Example 8:

1(a)

Metastatic involvement of chest wall

 

  (b)

Carcinoma in situ of breast

 

  (c)

 

 

  (d)

 



          2

Code the carcinoma in situ of breast as primary malignant neoplasm of breast (C50.9). Since the breast tumour has spread to the chest wall it is no longer in situ.

 

Example 9:

1(a)

             Secondary malignant neoplasm of lung 

             and brain

 

  (b)

             Polyp of stomach

 

  (c)

 

 

  (d)

 



          2

Code the polyp as primary malignant neoplasm of stomach (C16.9). Since the polyp is reported as the cause of secondary spread, it is considered malignant.

 

 

Example 10a:             1(a)    
      Brain cancer (glioma)            C71.9
   

           (b)     
    

           (c)     



           (d)     


          2           
      Kidney cancer                        C64
Brain is on the list of common sites of metastases, but the morphology glioma indicates that it is primary in brain. Use the code for primary malignant neoplasm of brain (C71.9). Code kidney cancer to C64, because kidney is not on the list of common sites of metastases.
 

 

Example 10b:            1(a)     
     Bone cancer (osteosarcoma)    C40.9

                        (b)     
     Colon cancer                            C18.9


           (c)     


           (d)     


         2
Bone is on the list of common sites of metastases, but the morphology osteosarcoma indicates that it is primary in bone. Use the code for primary malignant neoplasm of bone (C40.9). Code colon cancer to C18.9, because colon is not on the list of common sites of metastases.
 

 

Example 10c:

1(a)

Brain cancer

 

  (b)

 

 

  (c)

 

 

  (d)

 



          2

Brain is on the list of common sites of metastases, but in this case it is the only malignant neoplasm mentioned on the certificate. Use the code for primary malignant neoplasm of brain (C71.9).

 

Example 11:

1(a)

Cancer of cervical lymph nodes

 

  (b)

 

 

  (c)

 

 

  (d)

 



          2

 

Code the cancer of cervical lymph nodes as secondary (C77.0). It is considered secondary to an unspecified primary malignant neoplasm.

 

Example 12:              1(a)     Bladder cCancer, primary in prostate      C61
  

           (b)     Primary in prostate
  

           (c)       

  

           (d)       



         2

 

The prostate cancer is described as primary in prostate. Code it to C61, which is in the block of primary malignant neoplasms. Code bladder cancer as secondary (C79.1), since the certificate states that the cancer was primary in another site. See also Section 4.3.5B, Malignant neoplasms: primary or secondary?, subsection (e), Other indication of secondary malignant neoplasm.
 

Example 13:

1(a)

Bladder tumour

 

  (b)

Lung tumour

 

  (c)

 

 

  (d)

 



          2

None of the tumours is specified as malignant or benign. Therefore, do not assume malignancy or metastatic spread. Use codes from the block of Neoplasms of uncertain or unknown behaviour, D41.4 (bladder) and D38.1 (trachea, bronchus and lung).

 

(d)    Malignant neoplasm reported as secondary

 

If the certifier describes a neoplasm as secondary, then use a code in C77– C79. Use the list at ‘Neoplasm, secondary’ in the Alphabetical index to find the appropriate code.

 

(e)    Other indication of secondary malignant neoplasm

 

If a malignant neoplasm is not described as primary or secondary but the morphology is stated, first look up the morphology in the Alphabetical index. If the morphology is incompatible with the stated site of the neoplasm (i.e. the neoplasm cannot be primary of the stated site according to textbooks and other reference literature), then assign a code for a malignant neoplasm of unspecified site for the morphology indicated.

 

Code a malignant neoplasm as secondary if the neoplasm is:

 

•        specified as secondary by the certifier;

 

•        unspecified whether primary or secondary, and the site is on the list of common sites of metastases: 

-     exception: if there is only one malignant neoplasm mentioned and the site is on the list of common sites of metastases, then code the neoplasm as primary although it is on the list of common sites of metastases. This does not apply to lymph nodes, which are always coded as secondary.

     See also section 4.3.5B, Malignant neoplasms: primary or secondary?, subsection (c), Other indication of primary malignant neoplasm;

-     exception: code lung as primary, if all other sites in the same part of the certificate (Part 1 or Part 2) are on the list of common sites of metastases. However, code lung as secondary if the morphology indicates that a neoplasm of a common site of metastases, reported in the same part of the certificate, is primary of the reported site, or it is described as caused by a known risk factor for malignant neoplasms of the reported site;
-     exception: code a malignant neoplasm on the list of common sites of metastases as primary, if all other malignant neoplasms on the certificate are specified as secondary or as metastases. This applies whether these other malignant neoplasms are on the list of common sites of metastases or not. See also Example 7;

-     exception: code a malignant neoplasm on the list of common sites of metastases as primary, if the morphology is stated and is compatible with the site.[2] For example, code osteosarcoma of humerus as primary although bone is on the list of common sites of metastases.
•        unspecified whether primary or secondary, and the certifier states that the cancer is primary in another site. This applies whether the site is on the list of common sites of metastases or not: 

-     regardless of site, do not code a neoplasm as secondary if it is of a different morphology from another neoplasm stated to be primary. See also Section 4.3.5C, More than one primary malignant neoplasm;

•        unspecified whether malignant, in situ or benign, and it is reported as due to a malignant neoplasm: 

-     exception: if durations are stated, do not code the unspecified neoplasm as secondary if it has a duration that is longer than the durations of the malignant neoplasm reported as the cause of the unspecified neoplasm;

•        the morphology indicates that the neoplasm cannot be primary of the stated site (see example 23). In that case, use both the default code for a primary neoplasm of the morphology involved and a code for a secondary malignant neoplasm of the stated site.
 

Do not use order of entry to determine whether a neoplasm specified as malignant is primary or secondary. Code a malignant neoplasm reported as due to another malignant neoplasm as secondary only if it is described as secondary, metastatic spread or similar, or if it is on the list of common sites of metastases.

 

Do not confuse ‘primary’ with ‘primary in’. Whereas ‘primary in’ identifies one of several malignant tumours of the same or unspecified morphology as the primary tumour, ‘primary’ simply means that the malignant neoplasm was not secondary. It does not necessarily mean that all other malignant neoplasms mentioned on the certificate were secondary.

 

•        If the certificate states that the primary site was unknown, then code all neoplasm sites mentioned on the certificate as secondary (see example 15).
 

Example 14:

1(a)

Carcinoma of adrenal glands

 

  (b)

 

 

  (c)

 

 

  (d)

 

 

2

Primary in kidney

The malignant neoplasm of adrenal glands is considered secondary, since the certificate states that the cancers was primary in kidney. Code the adrenal carcinoma as secondary (C79.7) and the primary in kidney as Malignant Primary neoplasm of kidney (C64).

 

Example 15:

1(a)

Prostate cancer

 

  (b)

Primary site unknown

 

  (c)

 

 

  (d)

 



          2

The primary site is described as unknown. Code to Malignant neoplasm of unknown primary site (C80.0). Code prostate cancer as Secondary (C79.8), since the primary malignant neoplasm clearly was in another site.

 

 

Example 16a:             1(a)
 Brain tumour [D43.2]              C79.3


           (b) 
 Breast cancer                           C50.9


           (c)   


           (d) 


         2
The brain tumour is considered malignant, since it is reported as due to breast cancer. Also, it is considered secondary, since it is on the list of common sites of metastases. Code the brain tumour as Secondary malignant (C79.3). Code the breast cancer as Primary (C50.9).
 

 

Example 16b:

1(a)

Brain tumour

 

  (b)

Lung cancer

 

  (c)

 

 

  (d)

 



          2

The brain tumour is considered malignant, since it is reported as due to lung cancer. Also, it is considered secondary, since it is on the list of common sites of metastases and reported together with lung cancer. Code the brain tumour as Secondary malignant (C79.3). Code the lung cancer as Primary (C34.9), since the only other reported neoplasm is on the list of common sites of metastases.

 

 

Example 17:

1(a)

Cancer growth in liver and lymph nodes

 

  (b)

 

 

  (c)

 

 

  (d)

 

 

2

Malignant neoplasm of stomach

The cancer growth in liver and lymph nodes is considered secondary, since they are both on the list of common sites of metastases. Code as Secondary malignant neoplasm of liver (C78.7) and lymph node (C77.9), and as Malignant primary neoplasm of stomach (C16.9).

 

Example 18:

1(a)

Cancer of lung, pleura and chest wall

 

  (b)

 

 

  (c)

 

 

  (d)

 



          2

Code the cancer of lung as primary (C34.9), since the other sites mentioned on the certificate, pleura and chest wall, are on the list of common sites of metastases. Code cancer of pleura and chest wall as secondary (C78.2 and C79.8).

 

Example 19:

1(a)

Mesothelioma of pleura and lymph nodes

 

  (b)

 

 

  (c)

 

 

  (d)

 



          2

Mesothelioma of pleura is indexed to C45.0, which is in the code range for primary malignant neoplasms. Pleura is on the list of common sites of metastases but since the morphology (mesothelioma) is compatible with the site (pleura) this does not change the coding. Therefore, code mesothelioma of pleura to C45.0. The malignant neoplasm of lymph nodes is considered secondary, since lymph nodes is on the list of common sites of metastases (C77.9).

 

Example 20:

1(a)

Lung cancer

 

  (b)

 

 

  (c)

 

 

  (d)

 

 

2

Stomach cancer

Code both lung cancer and stomach cancer as primary

(C34.9, C16.9). Although lung is on the list of common sites of metastases, it is the only malignant neoplasm mentioned in Part 1 of the certificate, and the coding of lung cancer is not influenced by neoplasms mentioned in another part of the certificate.

 

Example 21:

1(a)

Cancer of bladder

 

  (b)

Cancer of kidney

 

  (c)

 

 

  (d)

 



            2

Code both cancer of bladder and cancer of kidney as primary (C67.9, C64), since neither is on the list of common sites of metastases, and neither is described as primary.

 

Example 22:

1(a)

Osteosarcoma of sacrum

 

  (b)

Clear cell cancer of kidney

 

  (c)

 

 

  (d)

 



          2

Code both malignant neoplasms as primary. Bone is on the list of common sites of metastases, but osteosarcoma is indexed as a primary cancer of bone (C41.4). Also, it is of different morphology than clear cell cancer of kidney (C64).

 

Example 23:

1(a)

Osteosarcoma of lung

 

  (b)

 

 

  (c)

 

 

  (d)

 



          2

The morphology indicates a primary neoplasm of bone, and the reported site (lung) is incompatible with the morphology. Code to osteosarcoma of unspecified site (C41.9), also add a code for Secondary malignant neoplasm of lung (C78.0).

 

If all sites are on the list of common sites of metastases, then code all sites as secondary. It is recommended that you also add a code for unknown primary. Use C80.9, if no morphology is stated. If the morphology is stated, then code to the ‘unspecified site’ code given in Volume 3 for the morphology involved.

 

-  exception: If all sites are on the list of common sites of metastases but one of them is lung, then code lung as primary (see example 18).
 

C.                           More than one primary malignant neoplasm
More than one primary malignant neoplasm may be reported on the same certificate. Code each primary malignant neoplasm with a code in C00–C76, C80.0, or C81-C96.

 

Indications of several primary malignant neoplasms are:

 

•        different morphologies;

•        a site-specific morphology reported with a malignant neoplasm of     another site that is not on the list of common sites of metastases;

•        the sites are not on the list of common sites of metastases:

 

-     if one morphology term is less specific and covers a more specific term that is also used on the certificate, then consider the two as referring to the same neoplasm;

-     do not consider ‘cancer’ or ‘carcinoma’ as morphologic terms, but as synonyms to ‘malignant neoplasm’.

 

Example 24:

1(a)

Transitional cell carcinoma of bladder

 

  (b)

 

 

  (c)

 

 

  (d)

 

 

2

Osteosarcoma, primary in knee

Bladder on 1(a) is not on the list of common sites of metastases. The malignant neoplasm reported in Part 2 is specified as primary. Further, the two neoplasms are of different morphology and both are considered primary. Code as Malignant neoplasm of bladder (C67.9) and Primary osteosarcoma of knee (C40.2).

 

Example 25:

1(a)

Hepatoma

 

  (b)

Cancer of breast

 

  (c)

 

 

  (d)

 



          2

The morphology‘ hepatoma’ indicates a primary malignant neoplasm of liver. The breast cancer is also considered primary, since breast is not on the list of common sites of metastases. Code as Hepatoma (C22.0) and primary malignant neoplasm of breast (C50.9).

 

Example 26:

1(a)

Oat cell carcinoma Glioblastoma    C71.9
 

  (b)

Cancer of breast                               C50.9
 

  (c)

 

 

  (d)

 



          2

The morphology ‘oat cell carcinoma’ indicates a primary malignant neoplasm of lung. The breast cancer is also considered primary, since breast is not on the list of common sites of metastases. Code as primary (C34.9), although lung is on the list of common sites of metastases, and'glioblastoma' is primary in the central nervous system, usually in brain.Therefore, the instruction in section 4.3.5 B (e) above does not apply, even though brain is on the list of common sites of metastases. Code the glioblastoma as primary in brain (C71.9), which is the code for glioblastoma given by the alphabetical index if no other primary site is indicated. The breast cancer is also considered primary, since breast is not on the list of common sites of metastases. Code the breast cancer as primary malignant neoplasm of breast (C50.9).

 

D.                             Site not clearly indicated
If a malignant neoplasm is described as in the ‘area’ or ‘region’ of a site, or if the site is prefixed by ‘peri’, ‘para’, ‘pre’, ‘supra’, ‘infra’ or similar expressions, then first check whether this compound term is included in the Alphabetical index.

 

If the compound term is not in the Alphabetical index, then code morphologies classifiable to one of the categories:

 

C40,C41 (bone and articular cartilage), 

C43  (malignant melanoma of skin),

C44  (other malignant neoplasms of skin), 

C45  (mesothelioma),

C46  (Kaposi sarcoma),

C47  (peripheral nerves and autonomic nervous system), 

C49  (connective and soft tissue),

C70  (meninges), 

C71  (brain),

C72 (other parts of central nervous system) 

to the appropriate subdivision of that category.

 

If the compound term is not in the Alphabetical index and the morphology is not classifiable to the categories above, or the morphology is not stated, then code to the appropriate subdivision of C76 (other and ill-defined sites).

 

Example 27:

1(a)

Fibrosarcoma in the region of the pancreas

 

  (b)

 

 

  (c)

 

 

  (d)

 



          2

Code as Malignant neoplasm of connective and soft tissue of abdomen (C49.4).

 

Example 28:

1(a)

Carcinoma in the lung area

 

  (b)

 

 

  (c)

 

 

  (d)

 



          2

Code as Malignant neoplasm of other and ill-defined sites, within the thorax (C76.1).

 

When the site of a primary malignant neoplasm is not specified, do not make any assumption of the primary site from the location of other reported conditions such as perforation, obstruction or haemorrhage. These conditions may arise in sites unrelated to the neoplasm. For example, intestinal obstruction may be caused by the spread of a malignant neoplasm of ovary.

 

Example 29:

1(a)

Obstruction of intestine

 

  (b)

Carcinoma

 

  (c)

 

 

  (d)

 



          2

Code the carcinoma as Malignant neoplasm without specification of site (C80.9).

 

 

E.                                       Primary site unknown
If the certificate states that the primary site is unknown and does not mention a possible primary site, code to the category for unspecified site for the morphological type involved. For example, code adenocarcinoma to C80.0, fibrosarcoma to C49.9 and osteosarcoma to C41.9.

 

Example 30:

1(a)

Secondary carcinoma of liver

 

  (b)

Primary site unknown

 

  (c)

 

 

  (d)

 



          2

The certificate states that the primary site is unknown. For line 1(b), use the code for primary carcinoma without specification of site (C80.0).

 

 

Example 31:               1(a)              Generalized metastases



            (b)              Melanoma



            (c)              Primary site unknown 



            (d)



          2

The certificate states that the primary site is unknown. Code as Primary Malignant melanoma of unspecified site (C43.9)

 

However, if the certificate mentions a probable or possible primary site, disregard the expression indicating doubt and code to that site. See also Section 4.3.2, (Uncertain diagnosis).

 

Example 32:

1(a)

Secondary carcinoma of liver

 

  (b)

Primary site unknown, possibly stomach

 

  (c)

 

 

  (d)

 



          2

The certificate states that the primary site is unknown, but it also mentions stomach as a possible primary site. Ignore ‘possibly’ and code line 1(b) as Primary Malignant neoplasm of stomach (C16.9).

 

If the certificate mentions several possible primary sites, select a code according to the instructions in Section 4.3.3 A, (One condition, either one site or another).

 

Example 33:

1(a)

Secondary carcinoma of liver

 

  (b)

Primary site unknown, probably stomach or 
colon

 

  (c)

 

 

  (d)

 



           2

The certificate states that the primary site is unknown, but it also mentions stomach or colon as a possible primary site. Code line 1(b) as primary Malignant neoplasm of ill-defined sites within the digestive system (C26.9).

 

F.                            Overlapping sites
The introduction to Chapter II in Volume 1 (Notes, Section 5) describes the contents and the intended use of subcategory .8  for malignant  neoplasms of overlapping sites. In mortality coding, however, the codes for malignant neoplasms of overlapping sites should be used only if the lesion has been expressly described as overlapping, or if the anatomical term used on the death certificate indicates an overlapping site. Do not use the codes for overlapping lesions if a malignant neoplasm has spread from one part of an organ or organ system to another part of the same organ or organ system.

 

Example 34:               1(a) 
Overlapping malignant neoplasm of tongue 




    
and floor of  mouth



            (b)



            (c)



            (d)



          2

Code as C14.8, Overlapping lesion of lip, oral cavity and pharynx. The neoplasm is described as overlapping.

 

Example 35:

1(a)

Malignant neoplasm of rectosigmoid colon

 

  (b)

 

 

  (c)

 

 

  (d)

 



          2

Code as C19, Malignant neoplasm of rectosigmoid junction. The term ‘rectosigmoid’ indicates an overlapping site.

 

It is not sufficient that the certificate enumerates contiguous sites. In that case, code the sites one by one according to the instructions given above.

 

Example 36:

1(a)

Malignant neoplasm of colon and gallbladder

 

  (b)

 

 

  (c)

 

 

  (d)

 



          2

There is no statement that ‘colon and gallbladder’ refers to an overlapping neoplasm. None of the sites is on the list of common sites of metastases, and consequently they are considered as two independent primary sites. Code as primary Malignant neoplasm of colon (C18.9) and primary Malignant neoplasm of gallbladder (C23).

 

 

G.                            ‘Metastatic’ cancer
Note: The expression ‘metastatic’ is a problem mainly in the English language. Other countries should translate only as much as needed of Section 4.3.5G.

 

For multiple cause mortality coding, always follow the instructions in this section. This applies even if the alphabetical index indicates an ICD code for a ‘metastatic’ neoplasm or ‘metastatic’ disease other than the code you would arrive at by following these instructions. For example, the index might state a code in the section for secondary malignant neoplasms, but the multiple cause coding instructions might tell you to code the neoplasm as primary. If so, follow the instructions and code the neoplasm as primary.

 

Neoplasms qualified as metastatic are always malignant, either primary or secondary.

 

However, the adjective ‘metastatic’ is used in two ways, sometimes meaning a secondary from a primary elsewhere and sometimes denoting a primary that has given rise to metastases.

 

(a)    Malignant neoplasm ‘metastatic from’ a specified site

 

If a malignant neoplasm is described as ‘metastatic from’ a specified site, or if a ‘due to’ relationship implies a spread from a specified site, that site should be considered primary. This also applies to sites on the list of common sites of metastases. Use a code in C00–C76,C80.0 or C81–C96 for the primary site.

 

(b)    Malignant neoplasm ‘metastatic to’ a specified site

 

If a malignant neoplasm is described as ‘metastatic to’ a specified site, or if a ‘due to’ relationship implies a spread to a specified site, that site should be considered secondary, whether the site is on the list of common sites of metastases or not. Use a code in C77–C79 for this secondary site. However, if a morphology classifiable to C40–C47, C49 or C70–C72 is reported, code to the ‘unspecified site’ subcategory of that morphological type.

 

(c)    Malignant neoplasm metastatic of site A to site B

 

A malignant neoplasm described as metastatic of site A to site B should be interpreted as primary of site A and secondary of site B. Use a code in C00– C76, C80.0 or C81–C96 for the primary site and a code in C77–C79 for the secondary site.

 

 

[Old d-f removed and replaced with modified text shown after this]
(d) ‘Metastatic’ malignant neoplasm on the list of common sites of metastases
 

Except for lung, code a ‘metastatic’ neoplasm of a site on the list of common sites of metastases as secondary (C77–C79), even if no other neoplasm is mentioned on the certificate. For ‘metastatic’ neoplasm of lung, see Section 4.3.5G, Metastatic cancer, subsection (f), ‘Metastatic’ cancer of  lung.
•     Exception: code a neoplasm of a site on the list of common sites of metastases as primary when it is reported as due to a condition that increases the risk of a malignant neoplasm of that site or tissue.
•     Exception: code a neoplasm of a site on the list of common sites of metastases as primary if it is the only malignant  neoplasm mentioned on the certificate.
(e) ‘Metastatic’ malignant neoplasm not on the list of common sites of metastases
 

If the only malignant neoplasm is specified as ‘metastatic’ and the site is not on the list of common sites of metastases, then code as primary malignant neoplasm of that particular site. Use a code in C00–C76, C80.0 or C81–C96.
If one or more neoplasms specified as ‘metastatic’ are reported on the certificate and there is also another malignant neoplasm that is not specified as ‘metastatic’, then code the neoplasm not specified as ‘metastatic’ as primary and the ones specified as ‘metastatic’ as secondary. This applies also to neoplasms not on the list of common sites of metastases, if specified as metastatic.
 

•    Exception: if a neoplasm not on the list of common sites of metastases is specified as ‘metastatic’ and all other neoplasms reported on the certificate are on the list of common sites of metastases, then code the neoplasm not on the list of common sites of metastases as primary. Similarly, if two or more neoplasms not on the list of common sites of metastases are specified as ‘metastatic’ and all other neoplasms reported on the certificate are on the list of common sites of metastases, then code the neoplasms not on the list of common sites of metastases as primary. 
 

Example 37:    1(a)      Bladder cancer


(b)      Metastatic prostate cancer 



(c)


(d)


2
Code as Secondary prostate cancer (C79.8) and Primary bladder cancer (C67.9). The order of entry does not impact on the coding.
 

Example 38:        1(a) Liver cancer
                              (b) Metastatic colon cancer
                              (c)
                              (d)
                             2
 

Code as Secondary malignant neoplasm of liver (C78.7) and Primary malignant neoplasm of colon (C18.9). Liver is on the list of common sites of metastases but colon is not.
 

Example 39:        1(a) Liver cancer
                              (b) Metastatic colon cancer
                              (c) Cancer of gallbladder
                              (d)
                             2
 

Code as Secondary malignant neoplasm of liver (C78.7), Secondary malignant neoplasm of colon (C78.5) and Primary malignant neoplasm of gallbladder (C23). Metastatic colon cancer is reported together with cancer of gallbladder which is not on the list of common sites of metastases, and therefore gallbladder is coded as primary and colon as secondary. Liver is coded as secondary, since it is on the list of common sites of metastases.
 

If all malignant neoplasms are specified as ‘metastatic’ and none of them is on the list of common sites of metastases, then code all the neoplasms as primary.
 

Example 40:        1(a) Metastatic gallbladder cancer
                              (b) Metastatic colon cancer
                              (c)
                              (d)
                             2
 

Code as Primary malignant neoplasm of gallbladder (C23) and Primary malignant neoplasm of colon (C18.9). The order of entry does not impact on the coding.
(f) ‘Metastatic’ cancer  of lung
 

If the only malignant neoplasm mentioned is ‘metastatic’ neoplasm of lung, code to primary Malignant neoplasm of lung (C34.-).
Also code a ‘metastatic’ neoplasm of lung as Primary malignant neoplasm of lung (C34.-), if all other neoplasm sites reported on the death certificate are on the list of common sites of metastases.
If another malignant neoplasm is mentioned that is not on the list of common sites of metastases, then code a ‘metastatic’ malignant neoplasm of lung as Secondary malignant neoplasm of lung (C78.0).
(g)(d)    ‘Metastatic’ neoplasm of a specific morphology

 

If the certificate reports a malignant neoplasm specified as ‘metastatic’ of a morphological type classifiable to C40–C47, C49 or C70–C72, and the site reported is consistent with the morphological type, then code to a primary malignant neoplasm of the specified morphological type. Use the appropriate site subcategory for the specified morphological type.

 

If the ‘metastatic’ cancer is reported on the certificate and the site is not consistent with the morphological type, then code to a secondary malignant neoplasm of the specified site (C77–C79). Also add a code for a primary malignant neoplasm of unspecified site for the stated morphological type.

 

When applying the remaining instructions on ‘metastatic’ (sections 4.3.5 G (e)–(g) below), do not change codes in C40–C47, C49 or C70–C72 assigned according to the instructions in this section (d) to codes for secondary malignant neoplasms (C77–C79).
 

Example 4137:            1(a) 
Osteosarcoma of sacrum, metastatic 



            (b)



            (c)



            (d)



          2

The site sacrum is consistent with a primary cancer of bone. Code as primary osteosarcoma of sacrum (C41.4).

 

Example 4238:           1(a) 
Osteosarcoma of kidney, metastatic



            (b)



            (c)



            (d)



          2

The specified site (kidney) is not consistent with osteosarcoma, which is primary in bone. Code osteosarcoma of kidney as a secondary malignant neoplasm (C79.0)., because the specified site (kidney) is not consistent with osteosarcoma, which is primary in bone. Also Since no primary site is reported, also code C41.9, Osteosarcoma of unspecified site.

 

[New e-g wording (a mix of text as it was, text as it was but moved between sections, and modified text)]
 

(e)    ‘Metastatic’ malignant neoplasm on the list of common sites of metastases
 

•        If the certificate mentions a single  malignant neoplasm, it is on the list of common sites of metastases and is specified as ‘metastatic’, then code the neoplasm as secondary (C77–C79), even if no other neoplasm is mentioned on the certificate. Also add a code for unspecified primary malignant neoplasm (C80.9). 
 

-     exception: Code a neoplasm, even if described as ‘metastatic’, of a site on the list of common sites of metastases as primary when it is reported as due to a condition that increases the risk of a malignant neoplasm of that site or tissue.
 

-     exception: If the only malignant neoplasm mentioned on the certificate is ‘metastatic’ neoplasm of lung, code to primary malignant neoplasm of lung (C34.-). If another malignant neoplasm is mentioned that is not on the list of common sites of metastases, then code a ‘metastatic’ malignant neoplasm of lung as secondary malignant neoplasm of lung (C78.0). This applies whether or not lung is mentioned in the same part of the certificate as the other malignant neoplasm. 
 

-     exception: For ‘metastatic’ neoplasms of a specified morphology and on the list of common sites of metastases, see section 4.3.5 G (d) above.
 

Note that a malignant neoplasm of a site on the list of common sites of metastases is coded as primary if it is the only site mentioned and it is not described as ‘metastatic’. See also section 4.3.5 B (c), Other indication of primary malignant neoplasm.
 

 

Example 39:      1(a)      Metastatic cancer of lung (adenocarcinoma)    C34.9
                             (b) 
                             (c)
                             (d)
                            2
Adenocarcinoma can be primary in lung, so lung is the only site mentioned or implied on the certificate. Code as primary malignant neoplasm of lung (C34.9).

•        If the certificate mentions several malignant neoplasms that are on the list of common sites of metastases and one or more of them are specified as ‘metastatic’, then code all of them as secondary malignant neoplasms (C77–C79). Also add a code for unspecified primary malignant neoplasm (C80.9). 
-     exception: Code a ‘metastatic ’neoplasm of lung as primary malignant neoplasm of lung (C34.-) if all other neoplasm sites reported on the death certificate are on the list of common sites of metastases, whether they are described as ‘metastatic’ or not.
 

-     exception: For ‘metastatic’ neoplasms of a specified morphology and on the list of common sites of metastases, see section 4.3.5 G (d) above.
 

 

(f)     ‘Metastatic’ malignant neoplasm not on the list of common sites of metastases
 

•        If the certificate mentions a single malignant neoplasm, this neoplasm is not on the list of common sites of metastases and it is specified as ‘metastatic’, then code as primary malignant neoplasm of that particular site (C00–C76, C80.0 or C81–C96).
 

•        If the certificate mentions several malignant neoplasms that are not on the list of common sites of metastases and all of them are specified as ‘metastatic’, then code all neoplasms as primary (C00–C76, C80.0 or C81–C96).
 

•        If the certificate mentions several malignant neoplasms, none of them is on the list of common sites of metastases and some but not all are specified as  ‘metastatic’, then code a neoplasm not specified as ‘metastatic’ as primary (C00–C76, C80.0 or C81–C96) and a neoplasm specified as ‘metastatic’ as secondary (C77–C79).
 

 

(g)   ‘Metastatic’ malignant neoplasm, some on the list of common sites of metastases and some not
 

•       If the certificate mentions several malignant neoplasms and some but not all are on the list of common sites of metastases and some but not all are specified as ‘metastatic’, then code a neoplasm on the list of common sites of metastases as secondary (C77–C79). Also, code a neoplasm not on the list of common sites of metastases and specified as ‘metastatic’ as secondary, and a neoplasm not on the list of common sites of metastases and not specified as ‘metastatic’ as primary (C00–C76, C80.0 or C81–C96).
 

-     exception: Code neoplasms, even if described as ‘metastatic’, as primary when reported as due to a condition that increases the risk of a malignant neoplasm of that site or tissue, whether the site is on the list of common sites of metastases or not.
 

Example 40:
1(a)
Bladder cancer                         C67.9
 

  (b)
Metastatic prostate cancer       C79.8
 

  (c)
 

 

  (d)
 



          2
Code as Secondary prostate cancer (C79.8) and Primary bladder cancer (C67.9). The order of entry does not impact on the coding.
 

Example 41:    
          1(a) 
Liver cancer [C22.9]                  C78.7
                                       (b) 
Metastatic colon cancer             C18.9
                                       (c)
                                       (d)
                                     2
Code as Secondary malignant neoplasm of liver (C78.7) and Primary malignant neoplasm of colon (C18.9). Liver is on the list of common sites of metastases but colon is not.
 

Example 42:   
         1(a) 
Liver cancer [C22.9]                 C78.7
                                      (b) 
Metastatic colon cancer            C78.5
                                      (c) 
Cancer of gallbladder               C23
                                      (d)
                                    2
Code as Secondary malignant neoplasm of liver (C78.7), Secondary malignant neoplasm of colon (C78.5) and Primary malignant neoplasm of gallbladder (C23). Metastatic colon cancer is reported together with cancer of gallbladder which is not on the list of common sites of metastases, and therefore gallbladder is coded as primary and colon as secondary. Liver is coded as secondary, since it is on the list of common sites of metastases.
 

 Example 43: 
         1(a) 
Metastatic gallbladder cancer       C23
                                      (b) 
Metastatic colon cancer                C18.9
                                      (c)
                                      (d)
                                    2
Code as Primary malignant neoplasm of gallbladder (C23) and Primary malignant neoplasm of colon (C18.9). The order of entry does not impact on the coding.
 

 



[1] To determine if the condition reported as causing the neoplasm is a known risk factor, check if it is mentioned as a risk factor of the site involved in textbooks or other reliable sources.
 

[2] To determine if a stated morphology is compatible with the site, refer to textbooks or other reliable sources.
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	4.3.7
Specific instructions on other ICD categories
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E.
Congenital malformations, deformations and chromosomal abnormalities (Q00–Q99)
 

Conditions classified as Congenital malformations, deformations and chromosomal abnormalities (Q00–Q99) should be coded as such if the duration of the condition indicates that it existed from birth, even if the condition is not specified as congenital on the certificate.

 

Further, the following conditions should be coded congenital at the ages stated, provided there is no indication that they were acquired after birth.

 

· Under l year: aneurysm, aortic stenosis, atresia, atrophy of brain, cyst of brain, deformity, displacement of organ, ectopia, hypoplasia of organ, malformation, pulmonary stenosis, valvular heart disease.

· Under 4 weeks: heart disease NOS, hydrocephalus NOS.

 

F. 
Multiple injuries in the same body region (in S00-S99), Injuries involving multiple body regions (T00-T07)
 

In multiple cause coding, do not use codes for multiple injuries of the same body region (in S00-S99) or codes for Injuries involving multiple body regions (T00-T07), if specific information on the injuries involved is available. Code each injury separately, and use as specific injury codes as possible. 
 

FG.
Complications of surgical and medical care (T80–T88)
 

Whenever a complication of a procedure is not indexed or is not a synonym of an inclusion or indexed term, code early complications and mechanical complications to T80–T88. Code late complications and longstanding complications of organ function to the appropriate system chapter.

 

...
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	4.3.7  Specific instructions on other ICD categories
A.
Rheumatic fever with heart involvement (I00–I09)(I01) and 
Chronic rheumatic heart diseases (I05-I09)

If there is no statement that the rheumatic process was active at the time of death, assume activity if the heart condition (other than terminal conditions and bacterial endocarditis) that is specified as rheumatic, or stated to be due to rheumatic fever, is described as acute or subacute. 
In the absence of such description, the terms ‘carditis’, ‘endocarditis’, ‘heart disease’,‘myocarditis’ and ‘pancarditis’ can be regarded as acute if either the interval from onset is less than one year or, if no interval is stated, at ages under 15 years. ‘Pericarditis’ can be regarded as acute at any age.
 

Rheumatic heart diseases are classified to Rheumatic fever with heart involvement (I01) or to Chronic rheumatic heart diseases (I05-I09), depending upon the rheumatic process being described as active or inactive. If there is no statement that the rheumatic process was active or inactive at the time of death, code the following cardiac conditions as active (rheumatic fever with heart involvement (I01)):

· a cardiac condition reported as due to rheumatic fever, except cardiac arrest, acute heart failure, bacterial endocarditis;
· a cardiac condition specified as rheumatic and described as acute or subacute; 
· carditis, endocarditis, heart disease, myocarditis or pancarditis, described as rheumatic or reported as due to a rheumatic disease, and the interval from onset is less than one year;
· carditis, endocarditis, heart disease, myocarditis or pancarditis, described as rheumatic or reported as due to a rheumatic disease, and the deceased is less than 15 years old.
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	4.3.7  Specific instructions on other ICD categories
 ...

C.
Obstetric death of unspecified cause, Obstetric deaths 42 days–
1 year after delivery, sequelae of direct obstetric causes (O95, 
O96 and O97)

Categories O95, O96 and O97 classify obstetric deaths according to the time elapsed between the obstetric event and the death of the woman. Category O95 is to be used when a woman dies during pregnancy, labour, delivery or the puerperium and the only information provided is ‘maternal’ or ‘obstetric’ death. If the obstetric cause of death is specified, do not use O95 but code to the appropriate category. Category O96 is used to classify deaths from anydirect or indirect obstetric causes that occur more than 42 days but less than a year after termination of the pregnancy. Category O97 is used to classify deaths from any direct obstetric cause that occur one year or more after termination of the pregnancy.
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E.
Congenital malformations, deformations and chromosomal 
abnormalities (Q00–Q99)conditions
Conditions classified as Congenital malformations, deformations and chromosomal abnormalities (Q00–Q99) should be coded as such ifIf the duration of thea condition indicates that it existed from birth, then code the condition as congenital even if the condition is not specified as congenital on the certificate. This applies to all conditions for which a specific congenital code is available, whether or not the code is in Chapter XVII. Refer to the alphabetical index for the appropriate code of the condition with the modifier “congenital”.
Further, the following conditions should be coded congenital at the ages stated, provided there is no indication that they were acquired after birth. 

· Under l year: aneurysm, aortic stenosis, atresia, atrophy of brain, cyst of brain, deformity, displacement of organ, ectopia, hypoplasia of organ, malformation, pulmonary stenosis, valvular heart disease.

· Under 4 weeks: heart disease NOS, hydrocephalus NOS.
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	Revise text
	4.3.8
Consistency between sex of patient and diagnosis
 

Most categories of ICD-10 apply to persons of both sexes. However, some diseases are more likely to occur in one sex than in the other. A list of those conditions is given in the Annex 7.8. 

 

The general recommendation for handling this situation follows; however, legal requirements may vary for countries. That a code appears in Annex 7.8 does not mean that it cannot be used for both sexes. IfHowever, there is an apparentmight be an inconsistency between the sex of the deceased and the code.selected for a cause of death reported on the certificate, then the coder should Therefore, in such cases check the information and make sure that no reporting error occurred.

 

Follow any additional information provided by the certifier. If it turns out that the code is in fact correct, in spite of the apparent inconsistency, then keep the code.should be kept. In such cases, it might be useful to Consider adding a note to the statistics that the reported cause of death has beenwas verified and is correctly reported and coded.

  

If no additional information can be obtained and the reported cause of death is fully incompatible with the sex of the deceased and there is no indication of sex-change treatmentthere are no reasons to presume that the reported condition is correct (such as an indication of sex-change treatment), then use the code R99, Other ill-defined and unspecified causes of mortality. In such cases,Consider adding a note can be added to the statisticsal publication, specifying the number of cases recoded to R99 because of apparent inconsistencies between sex and cause inconsistencies that could not be verified.
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	Revise text
	4.4
Perinatal mortality: guidelines for certiﬁcation and rules 
for coding
 

With the update of the International form of medical certificate of cause of death in 2016, it is recommended to use just one certificate for all cases (see Annex 7.1).

 

The previously recommended perinatal death certificate should be replaced by the form in Annex 7.1, and perinatal deaths should be coded as described above in section 4.1–4.3. If, because of legal or other constraints, the implementation of the form in Annex 7.1 for perinatal deaths is delayed, the following rules instructions in Annex 7.11 should be applied.

 

Additional information mentioned in the following paragraphsAnnex 7.1.3 might be helpful for the monitoring of perinatal and infant deaths of a country or region. However, this information does not influence the coding result according to ICD-10 and should therefore be collected in a separate section of the death certificate.

...

[new 4.4.1 part of proposal 2310] 

[Delete existing 4.4.1 to 4.4.5 and move it to annex 7.11]
…
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	Add text
	4.4.1 Special instructions on fetal deaths
Some international agencies require data on both live births and fetal deaths, but others do not include fetal deaths in their mortality statistics. Therefore, if fetal deaths are included in the national mortality register they must be easy to identify, so that data include or do not include fetal deaths as requested by the agency to which the data will be delivered.
If it is not clear whether the certificate relates to a fetal death or a child born alive, refer back to the certifier if possible. If the certifier confirms that it was a fetal death, or if other evidence points to a fetal death, then flag the death as a fetal death in the mortality statistics. If no cause of death is stated, code to P95 (fetal death of unspecified cause). 
If the certifier states that the child was born alive but does not report the cause of death, then code to P96.9 (condition originating in the perinatal period, unspecified).
For definitions of live birth and fetal death, see Volume 2, section 5.7.1 (Definitions).
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	Example 6: Liveborn: death at 2 days
Coding

(a) –
P96.9

(b) –

(c) –
P00.0

(d) Eclampsia (longstanding essential hypertension)

Example 7: Stillborn: death after onset of labour
Coding

(a) Severe intrauterine hypoxia
P20.9

(b) Persistent occipitoposterior

(c) –
P03.1

(d) –
P03.2

(e ) Difficult forceps delivery                                                    

...

Rule P2 - Two or more conditions entered in section (a) or (c)
 

Example 3:  .....

 

                (b)   ---                                                P20.90
 

...
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	Note
	The new proposed death certificate displays a wealth of information in one block. This edit splits the form in a core section and an additional coding section.

The new certificate is attached at the end of this document and has already been implemented in 2016 version of Volume 2 – Instruction Manual.
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Infections                        Flag
Abscess                           OCPR

Shock, anaphylactic
	Ulcer, decubitus

 

7.2.2
List of conditions to be considered obvious consequences of other invasive medical procedures
A.
Obvious consequences of cardiac catheterization (Y84.0)
Sepsis, septic shock
Bacteraemia
MRSA
Fungal sepsis
Fungaemia
Vascular catheter or port infection
Septic thrombophlebitis
Infectious endocarditis
Myocardial infarction        Only if indicated as following the catheterization
Coronary thrombosis         Only if indicated as following the catheterization
Coronary embolism           Only if indicated as following the catheterization
Coronary rupture               Only if indicated as following the catheterization
Cardiac arrest
Cardiac embolism
Cholesterol embolic syndrome
Pulmonary embolism
Haemorrhage
Blood loss
Haemoperitoneum
Cardiogenic shock              Only if indicated as following the catheterization
Hypotensive shock             Only if indicated as following the catheterization
B.
Obvious consequences of kidney dialysis (Y84.1)
Sepsis, septic shock
Bacteraemia
MRSA
Infectious endocarditis
Fungal sepsis
Fungaemia
Vascular catheter or port infection
Septic thrombophlebitis
Peritonitis
Pneumonia
Hypotension (during dialysis)
Hypovolemic shock
Haemorrhage
C.
Obvious consequences of radiological procedures and therapy (Y84.2)
Pericarditis                                If radiation of the same site
Restrictive lung disease            If radiation of the same site
Small bowel obstruction           If radiation of the same site
Cervical myelitis                      If radiation of the same site
(Interstitial) fibrosis                  If radiation of the same site
Osteonecrosis                           If radiation of the same site
Mucositis                                  If radiation of the same site
Fistula                                      If radiation of the same site
Stricture or scarring                 If radiation of the same site
D.
Obvious consequences of aspiration of fluid (Y84.4)
Haemothorax                           If aspiration or puncture of the same site
Haemorrhage                          If aspiration or puncture of the same site
E.
Obvious consequences of urinary catheterization (Y84.6)
Urinary tract infection
Urosepsis
F.
Obvious consequences of other medical procedures (Y84.8)
– Feeding tube, PEG
    Aspiration pneumonia
    Abdominal wound infection
    Abdominal wall infection         If abscess or infection of PEG site
    Aspiration
    Fistula                                       If fistula of PEG site
– Bone marrow transplant
    Sepsis, septic shock
    Bacteraemia
    MRSA
    Fungal sepsis
    Fungaemia
    Necrotizing fasciitis
    Thrombocytopenia
    Graft vs host disease
– Intravenous line/artery catheter
    Sepsis, septic shock
    Bacteraemia
    MRSA
    Fungal sepsis
    Fungaemia
    Vascular catheter or port infection  
    Septic thrombophlebitis              If infection of catheter/port site
    Infectious endocarditis
    Cellulitis                                         If from vascular catheter/port site
    Abscess                                           If from vascular catheter/port site
    Haematoma                                    If from vascular catheter/port site
    Haemorrhage                                  If from vascular catheter/port site
    Haemothorax                                  If from vascular catheter/port site
– Resuscitation
    Rib fracture(s)
– Biopsy
    Haemorrhage                                   If of the same site
    Pneumothorax                                 If of the same site
    Adhesions                                       If of the same site
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	Revise code
	7.3
List of ill-defined conditions
...

 

R00–R57.1, R57.8–R59.964, R65.2–R65.3,

R68.0–R94, R96–R99

...
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	Add text
	7.4
List of conditions unlikely to cause death
 

 

Code
Category or subcategory title
...

A53.0
Latent syphilis, unspecified as early or late
...

A63.0
Anogenital (venereal) warts
...

E28.0
Estrogen excess
E28.1
Androgen excess
E28.3
Primary ovarian failure
E28.8
Other ovarian dysfunction
E28.9
Ovarian dysfunction, unspecified
E29.0
Testicular hyperfunction
E29.1
Testicular hypofunction
E29.8
Other testicular dysfunction
E29.9
Testicular dysfunction, unspecified
E30.0
Delayed puberty
E30.1
Precocious puberty
E30.8
Other disorders of puberty
E30.9
Disorder of puberty, unspecified
E34.3
Short stature, not elsewhere classified
E34.4
Constitutional tall stature
E34.5
Androgen resistance syndrome
E65
Localized adiposity
F06.7
Mild cognitive disorder
F32.0
Mild depressive episode
F32.1
Moderate depressive episode
F33.0
Recurrent depressive disorder, current episode mild
F33.1
Recurrent depressive disorder, current episode moderate
F33.4
Recurrent depressive disorder, currently in remission
F45.0
Somatization disorder
F45.1
Undifferentiated somatoform disorder
F45.2
Hypochondriacal disorder
...

F53.0
Mild mental and behavioural disorders associated 
with the puerperium, not elsewhere classified
...

F70.0
Mild mental retardation with the statement of no, or 
minimal, impairment of behaviour
F71.0
Moderate mental retardation with the statement of no, or 
minimal, impairment of behaviour
...

F93.0
Separation anxiety disorder of childhood
F93.1
Phobic anxiety disorder of childhood
F93.2
Social anxiety disorder of childhood
F93.3
Sibling rivalry disorder
F93.8
Other childhood emotional disorders
F93.9
Childhood emotional disorder, unspecified
F94.0
Elective mutism
F94.1
Reactive attachment disorder of childhood
F94.2
Disinhibited attachment disorder of childhood
F94.8
Other childhood disorders of social functioning
F94.9
Childhood disorder of social functioning, unspecified
...

G44.3
Chronic post-traumatic headache
G44.4
Drug-induced headache, not elsewhere classified
G44.8
Other specified headache syndromes
...

G47.0
Disorders of initiating and maintaining sleep [insomnias]
G47.2
Disorders of the sleep-wake schedule
...

G52.0
Disorders of olfactory nerve
...

G58.0
Intercostal neuropathy
...

H68.1
Obstruction of Eustachian tube
H69.0
Patulous Eustachian tube
H69.8
Other specified disorders of Eustachian tube
H69.9
Eustachian tube disorder, unspecified
H72.0
Central perforation of tympanic membrane
H72.1
Attic perforation of tympanic membrane
H72.2
Other marginal perforations of tympanic membrane
H72.8
Other perforations of tympanic membrane
H72.9
Perforation of tympanic membrane, unspecified
H73.8
Other specified disorders of tympanic membrane
H73.9
Disorder of tympanic membrane, unspecified
H74.0
Tympanosclerosis
H74.1
Adhesive middle ear disease
H74.2
Discontinuity and dislocation of ear ossicles
H74.3
Other acquired abnormalities of ear ossicles
H74.4
Polyp of middle ear
H74.8
Other specified disorders of middle ear and mastoid
H74.9
Disorder of middle ear and mastoid, unspecified
...

H81.0
Ménière's disease
H81.1
Benign paroxysmal vertigo
H81.2
Vestibular neuronitis
H81.3
Other peripheral vertigo
H81.4
Vertigo of central origin
H81.8
Other disorders of vestibular function
H81.9
Disorder of vestibular function, unspecified
H83.0
Labyrinthitis
H83.1
Labyrinthine fistula
H83.2
Labyrinthine dysfunction
...

J34.1
Cyst and mucocele of nose and nasal sinus
...

J34.3
Hypertrophy of nasal turbinates
...

K13.1
Cheek and lip biting
...

K59.1
Functional diarrhoea
K59.2
Neurogenic bowel, not elsewhere classified
K59.4
Anal spasm
...

L40.0
Psoriasis vulgaris
L40.4
Guttate psoriasis
...

L50.2
Urticaria due to cold and heat
L50.3
Dermatographic urticaria
L50.4
Vibratory urticaria
L50.5
Cholinergic urticaria
L50.6
Contact urticaria
L53.9
Erythematous condition, unspecified
...

L71.0
Perioral dermatitis
L71.1
Rhinophyma
L71.8
Other rosacea
L71.9
Rosacea, unspecified
...

L82
Seborrhoeic keratosis
...

L95.0
Livedoid vasculitis
...

M12.2
Villonodular synovitis (pigmented)
M12.3
Palindromic rheumatism
...

M41.0
Infantile idiopathic scoliosis
M41.1
Juvenile idiopathic scoliosis
M41.2
Other idiopathic scoliosis
M41.3
Thoracogenic scoliosis
M41.4
Neuromuscular scoliosis
M41.5
Other secondary scoliosis
M41.8
Other forms of scoliosis
M41.9
Scoliosis, unspecified
...

M62.4
Contracture of muscle
M62.5
Muscle wasting and atrophy, not elsewhere classified
M62.6
Muscle strain
...

M72.0
Palmar fascial fibromatosis [Dupuytren]
M72.1
Knuckle pads
M72.2
Plantar fascial fibromatosis
...

M89.1
Epiphyseal arrest
M89.2
Other disorders of bone development and growth
M89.3
Hypertrophy of bone
M89.4
Other hypertrophic osteoarthropathy
M91.2
Coxa plana
M91.3
Pseudocoxalgia
M91.8
Other juvenile osteochondrosis of hip and pelvis
M91.9
Juvenile osteochondrosis of hip and pelvis, unspecified
M92.0
Juvenile osteochondrosis of humerus
M92.1
Juvenile osteochondrosis of radius and ulna
M92.2
Juvenile osteochondrosis of hand
M92.3
Other juvenile osteochondrosis of upper limb
M92.4
Juvenile osteochondrosis of patella
M92.5
Juvenile osteochondrosis of tibia and fibula
M92.6
Juvenile osteochondrosis of tarsus
M92.7
Juvenile osteochondrosis of metatarsus
M92.8
Other specified juvenile osteochondrosis
M92.9
Juvenile osteochondrosis, unspecified
...
N39.4
Other specified urinary incontinence
N42.2
Atrophy of prostate
...
N48.3
Priapism
N48.4
Impotence of organic origin
N50.0
Atrophy of testis
...
N62
Hypertrophy of breast
N64.2
Atrophy of breast
N64.3
Galactorrhoea not associated with childbirth
N64.4
Mastodynia
N64.5
Other signs and symptoms in breast
N75.0
Cyst of Bartholin's gland
...
N95.1
Menopausal and female climacteric states
N95.2
Postmenopausal atrophic vaginitis
N95.3
States associated with artificial menopause
...
O26.1
Low weight gain in pregnancy
O26.2
Pregnancy care of habitual aborter
O28.0
Abnormal haematological finding on antenatal screening
 of mother
O28.1
Abnormal biochemical finding on antenatal screening of 
mother
O28.2
Abnormal cytological finding on antenatal screening of 
mother
O28.3
Abnormal ultrasonic finding on antenatal screening of 
mother
O28.4
Abnormal radiological finding on antenatal screening of
 mother
O28.5
Abnormal chromosomal and genetic finding on antenatal
 screening of mother
O28.8
Other abnormal findings on antenatal screening of mother
O28.9
Abnormal finding on antenatal screening of mother,
 unspecified
O92.0
Retracted nipple associated with childbirth
O92.2
Other and unspecified disorders of breast associated 
with childbirth
O92.3
Agalactia
O92.4
Hypogalactia
O92.5
Suppressed lactation
O92.6
Galactorrhoea
O92.7
Other and unspecified disorders of lactation
...
Q50.0
Congenital absence of ovary
Q51.0
Agenesis and aplasia of uterus
Q51.1
Doubling of uterus with doubling of cervix and vagina
Q51.2
Other doubling of uterus
Q51.3
Bicornate uterus
Q51.4
Unicornate uterus
Q52.1
Doubling of vagina
Q52.6
Congenital malformation of clitoris
Q54.0
Hypospadias, balanic
Q54.1
Hypospadias, penile
Q54.2
Hypospadias, penoscrotal
Q54.3
Hypospadias, perineal
Q54.4
Congenital chordee
Q54.8
Other hypospadias
Q54.9
Hypospadias, unspecified
Q55.0
Absence and aplasia of testis
Q55.1
Hypoplasia of testis and scrotum
Q55.5
Congenital absence and aplasia of penis
Q56.0
Hermaphroditism, not elsewhere classified
Q56.1
Male pseudohermaphroditism, not elsewhere classified
Q56.2
Female pseudohermaphroditism, not elsewhere classified
Q56.3
Pseudohermaphroditism, unspecified
Q56.4
Indeterminate sex, unspecified
...

Q75.2
Hypertelorism
...
Q87.1
Congenital malformation syndromes predominantly 
associated with short stature
Q87.2
...

Congenital malformation syndromes predominantly 

involving limbs
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	Add text
	7.4 
List of conditions unlikely to cause death
 

Code   Category or subcategory title
...

J00       Acute nasopharyngitis [common cold]

J01.9    Acute sinusitis, unspecified
J06.0-...
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	Add and revise text
	7.7
Priority ranking of ICD-10 nature-of-injury codes
...

S09.9                   3
S10.0–S10.12     6
S10.7–S10.9       6

...

T95.2–T95.3      6

T95.4                  3
T95.8–T95.9      3

...
	2270
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	Add code
	7.7
Priority ranking of ICD-10 nature-of-injury codes
...

 

Code            Rank
...

T75.8               6

T76                  6
T90.0-T90.4    6
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	Add text
	7. 
Annexes

7.8 
List of code categories limited to, or more likely to occur 
in, just one sex

7.8.1
List of categories limited to, or more likely to occur in, 
female persons

...


Z39.2

Z64.0

Z64.1

Z87.5

Z91.7
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	Delete text
	7.8
List of code categories limited to, or more likely to occur in, just one sex

 

7.8.1
List of categories limited to, or more likely to occur in, female persons
... 

Y42.4

Y42.5
Y76.0

...
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	Add text
	7.8
List of code categories limited to, or more likely to occur in, just one sex
7.8.1
List of categories limited to, or more likely to occur in, female persons
…

O92.7

O94
O95

…

Z87.5

Z91.7

Z97.5
 

7.8.2
List of categories limited to, or more likely to occur in, male persons
…

N51.8

P83.5
Q53.0

…
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	Add annex 
	7.10
Workflow diagram of the application of the coding 
instructions for the selection of underlying cause of death

[See attachment at the end of this document for the proposed workflow]
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	Add annex
	7.11
Perinatal mortality: guidelines for certification and rules 
for coding for countries using the 1993 certificate of cause 
of perinatal death

[Insert previous perinatal death certificate]

 

With the update of the International form of medical certificate of cause of death in 2016, it is recommended to use just one certificate for all cases (see Annex 7.1).
 

The previously recommended perinatal death certificate should be replaced by the form in Annex 7.1. If because of legal or other constraints, the implementation of the form in Annex 7.1 for perinatal deaths is delayed, the following rules should be applied.
 

Additional information mentioned in Annex 7.1.3 might be helpful for the monitoring of perinatal and infant deaths of a country or region. However, this information does not influence the coding result according to ICD-10.
 

[Add 4.4.1 to 4.4.5, by renumbering it as adequate for 7.11]


 

 

4.4.17.11.1            Certiﬁcation of perinatal deaths
If a separate certificate of cause of perinatal death should be completed, the causes are to be set out as follows:

(a)   main disease or condition in fetus or infant

(b)   other diseases or conditions in fetus or infant

(c)   main maternal disease or condition affecting fetus or infant

(d)    other maternal diseases or conditions affecting fetus or infant

(e)   other relevant circumstances.

The certificate should include identifying particulars with relevant dates and times, a statement as to whether the baby was born alive or dead, and details of the autopsy.

For a thorough analysis of perinatal mortality, the following data on both mother and child are needed (see Annex 7.1.3), in addition to information about the causes of death, not only in the case of perinatal death, but also for all live births.

Mother
Date of birth
Number of previous pregnancies: live births/stillbirths/abortions 
Date and outcome of last previous pregnancy: live birth/stillbirth/abortion
Present pregnancy:
first day of last menstrual period (if unknown, then estimated duration of pregnancy in completed weeks)
antenatal care – two or more visits: yes/no/not known 
delivery: normal spontaneous vertex/other (specify) 
Child
Birth weight in grams
Sex: boy/girl/indeterminate
Single birth/first twin/second twin/other multiple birth
If stillborn, when death occurred: before labour/during labour/not known.
Other variables that might appear on the basic certificate include particulars of the birth attendant, as follows: physician/trained midwife/other trained person (specify)/other (specify).
The method by which the supplementary data are collected will vary according to the civil registration system existing in different countries. Where they can be collected at the registration of the stillbirth or early neonatal death, a form similar to the ‘Certificate of cause of perinatal death’ as shown below could be used. Otherwise, special arrangements would need to be made (for example, by linking birth and death records), to bring together the supplementary data and the cause of death.

Where civil registration requirements make it difficult to introduce a common death certificate for liveborn and stillborn infants, the problem could be met by separate certificates for stillbirths and early neonatal deaths, each incorporating the recommended format for the causes of death.

 

4.4.27.11.2             Statement of causes of death
The certificate has five sections for the entry of causes of perinatal deaths, labelled (a) to (e). Diseases or conditions of the infant or fetus should be entered in sections (a) and (b), the single most important in section (a) and the remainder, if any, in section (b). By ‘the single most important’ is meant the pathological condition that, in the opinion of the certifier, made the greatest contribution to the death of the infant or fetus. The mode of death, e.g. heart failure, asphyxia or anoxia, should not be entered in section (a) unless it was the only fetal or infant condition known. This also holds true for prematurity.

All diseases or conditions of the mother that, in the certifier’s opinion, had some adverse effect on the infant or fetus should be entered in sections (c) and (d). Again, the most important one of these should be entered in section (c) and the others, if any, in section (d). Section (e) is for the reporting of any other circumstances that have a bearing on the death but cannot be described as a disease or condition of the infant or mother, e.g. delivery in the absence of an attendant.

The following examples illustrate the statement of the causes of death for the cases described.

Example 1:    A woman, whose previous pregnancies had ended in


spontaneous abortions at 12 and 18 weeks, was admitted when 24 weeks pregnant, in premature labour. There was


spontaneous delivery of a 700 g infant who died during the first day of life. The main finding at autopsy was ‘pulmonary  immaturity’.


 Causes of perinatal death:


 (a)              Pulmonary immaturity


 (b)              —


 (c)              Premature labour, cause unknown


 (d)              Recurrent aborter


 (e)              —

Example 2:  
A primigravida aged 26 years with a history of regular


menstrual cycles received routine antenatal care starting at the 10th week of pregnancy. At 30–32 weeks, fetal growth retardation was noted clinically, and confirmed at 34 weeks. There was no evident cause apart from symptomless bacteriuria. A caesarean section was performed and a liveborn boy weighing 1600 g was delivered. The placenta weighed 300 g and was described as infarcted. Respiratory distress syndrome developed, which was responding to treatment. The baby died suddenly on the third day. Autopsy revealed extensive pulmonary hyaline membrane and massive intraventricular haemorrhage.


Causes of perinatal death:


(a)              Intraventricular haemorrhage


(b)              Respiratory distress syndrome 

                   

              Retarded fetal growth


(c)              Placental insufficiency


(d)              Bacteriuria in pregnancy 

   
                  Caesarean section

Example 3: 
A patient with known diabetes, which was poorly controlled during her first pregnancy, developed megaloblastic anaemia at 32 weeks. Labour was induced at 38 weeks. There was spontaneous delivery of an infant weighing 3200 g. The baby developed hypoglycaemia and died on the second day. Autopsy showed truncus arteriosus.


Causes of perinatal death:


(a)              Truncus arteriosus


(b)              Hypoglycaemia


(c)              Diabetes


(d)              Megaloblastic anaemia


(e)              —

 

Example 4: 
A 30-year-old mother of a healthy four-year-old boy had a normal pregnancy apart from hydramnios. X-ray at 36 weeks suggested anencephaly. Labour was induced. A stillborn anencephalic fetus weighing 1500 g was delivered. 


Causes of perinatal death:


a)              Anencephaly


(b)              —


(c)              Hydramnios


(d)              —


(e)              —

 

4.4.37.11.3             Tabulation of perinatal mortality by cause
For statistics of perinatal mortality derived from the form of certificate shown in the accompanying documentation (see 4.4.1), full-scale multiple-cause analysis of all conditions reported will yield the maximum benefit. Where this is impracticable, analysis of the main disease or condition in the fetus or infant (part (a)) and of the main maternal condition affecting the fetus or infant (part (c)), with cross-tabulation of groups of these conditions, should be regarded as the minimum. Where it is necessary to select only one condition (for example, when it is necessary to incorporate early neonatal deaths in single-cause tables of deaths at all ages), the main disease or condition in the fetus or infant (part (a)) should be selected.

 

4.4.47.11.4            Coding of causes of death
Each condition entered in sections (a), (b), (c) and (d) should be coded separately. Maternal conditions affecting the infant or fetus, entered in sections (c) and (d), should be coded to categories P00–P04, and these codes should not be used for sections (a) and (b). Conditions in the infant or fetus, entered in section (a), can be coded to any categories other than P00–P04 but will most often be coded to categories P05–P96, (Perinatal conditions) or Q00– Q99, (Congenital anomalies). Only one code should be entered for sections (a) and (c), but for sections (b) and (d) as many codes should be entered as there are conditions reported.

Section (e) is for review of individual perinatal deaths and will not normally need to be coded. If, however, a statistical analysis of the circumstances entered in section (e) is desired, some suitable categories may exist in Chapters XX and XXI; where this is not the case, users should devise their own coding system for this information.

 

4.4.57.11.5             Coding rules
The selection rules for general mortality do not apply to the perinatal death certificate. It may happen, however, that perinatal death certificates are received on which the causes of death have not been entered in accordance with the guidelines given above. Whenever possible, these certificates should be corrected by the certifier, but if this is not possible, the following rules should be applied.

 

Rule P1 – Mode of death or prematurity entered in section (a)
If heart or cardiac failure, asphyxia or anoxia (any condition in P20.-, P21.-) or prematurity (any condition in P07.-) is entered in section (a), and other conditions of the infant or fetus are entered in either section (a) or section (b), code the first-mentioned of these other conditions as if it had been entered alone in section (a) and code the condition actually entered in section (a) as if it had been entered in section (b).

Example 1:     
Liveborn; death at 4 days                                   Coding



(a)              Prematurity                                        Q05.9



(b)              Spina bifida                                        P07.3



(c)              Placental insufficiency                       P02.2



(d)              —

Prematurity is coded at (b) and spina bifida at (a).

 

Example 2:

Liveborn; death at 50 minutes                  Coding

(a)     Severe birth asphyxia          
Q03.9

         Hydrocephalus



(b)      —

   
    P21.0



(c)    Obstructed labour

   
    P03.1



(d)    Severe pre-eclampsia

   
    P00.0

Severe birth asphyxia is coded at (b) and hydrocephalus at (a).

 

Rule P2 – Two or more conditions entered in sections (a) or (c)
If two or more conditions are entered in section (a) or section (c), code the first-mentioned of these as if it had been entered alone in section (a) or (c) and code the others as if they had been entered in sections (b) or (d).

Example 3: 
Stillborn; death before onset of labour           Coding



(a)   Severe fetal malnutrition                          P05.0 



        Light for dates



        Antepartum anoxia



(b)      —                                                          P20.0



(c)    Severe pre-eclampsia                              P00.0 



        Placenta praevia



(d)      —                                                           P02.0

Light for dates with fetal malnutrition is coded at (a) and antepartum anoxia at (b); severe pre-eclampsia is coded at (c) and placenta praevia at (d).

Example 4:

Liveborn; death at 2 days

Coding

 

(a)   Traumatic subdural haemorrhage
P10.0

        Massive inhalation of meconium


        Intrauterine anoxia



(b)

Hypoglycaemia


      P24.0

 

Prolonged pregnancy

      P20.9

 

 



      P70.4





      P08.2

 



 

 



(c)

Forceps delivery

      P03.2



(d)

Severe pre-eclampsia

      P00.0

 

Traumatic subdural haemorrhage is coded at (a) and the other conditions entered in (a) are coded at (b).

 

Rule P3 – No entry in sections (a) or (c)
If there is no entry in section (a) but there are conditions of the infant or fetus entered in section (b), code the first-mentioned of these as if it had been entered in section (a); if there are no entries in either section (a) or section (b), either code P95, Fetal death of unspecified cause, for stillbirths, or code P96.9, Condition originating in the perinatal period, unspecified, for early neonatal deaths, should be used for section (a).

Similarly, if there is no entry in section (c) but there are maternal conditions entered in section (d), code the first-mentioned of these as if it had been entered in section (c); if there are no entries in either section (c) or section (d), use some artificial code, e.g. xxx.x for section (c) to indicate that no maternal condition was reported.

Example 5:          Liveborn; death at 15 minutes                    Coding 



(a)      —                                                       P10.4



(b)     Tentorial tear                                      P22.0

                  
         Respiratory distress syndrome 


  
 (c)                                                                 xxx.x



(d)      —

Tentorial tear is coded at (a); xxx.x is coded at (c).

Example 6:          Liveborn; death at 2 days                           Coding 



(a)      —           


                  P96.9



(b)      —



(c)      —                                                       P00.0



(d)      Eclampsia (longstanding essential hypertension)

Unspecified perinatal cause is coded at (a); eclampsia is coded at (c).

 

Rule P4 – Conditions entered in wrong section
If a maternal condition (i.e. conditions in P00–P04) is entered in section (a) or section (b), or if a condition of the infant or fetus is entered in section (c) or section (d), code the conditions as if they had been entered in the respective correct section.

If a condition classifiable as a condition of the infant or fetus or as a maternal condition is mistakenly entered in section (e), code it as an additional fetal or maternal condition in section (b) or (d) respectively.

  

Example 7:

Stillborn; death after onset of labour        Coding

(a)      Severe intrauterine hypoxia             P20.9

(b)      Persistent occipitoposterior



(c)

—



     P03.1



(d)

—



     P03.2



(e)

Difficult forceps delivery

 

Persistent occipitoposterior is coded at (c); difficult forceps delivery is coded at (d).
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ATTACHMENT - New proposed death certificate:

[image: image3.emf]Administrative Data   (can   be further specified by country)  

Sex    Female    Male    Unknown  

Date of birth  D  D  M  M  Y  Y  Y  Y  Date of death  D  D  M  M  Y  Y  Y  Y  

Frame  A :  Medical data:  Part   1   and   2  

1   Report d isease o r condition  directly leading to death   on  line a     Report chain of events in  due to order (if applicable)     S tat e   the underlying cause  on the lowest  used  line    Cause of death  Time  interval  from  onset  to   death  

 a      

b  Due to:     

c  Due to:     

d  Due   to:     

2     Other significant conditions  contributing to death    (time intervals can be  included in brackets after the condition)   

 

 

Frame  B : Other medical data  

Was  surgery   performed within the last 4 weeks?    Yes    No     Unknown           

If yes please specify  d ate of surgery  D  D  M  M  Y  Y  Y  Y  

If yes please specify reason for  surgery   (disease or condition)   

Was an autopsy requested?    Yes     No    Unknown   

If   yes  w ere the findings used in the certification?    Yes      No    Unknown  

Manner of death :   

  Disease    Assault      Could not be determined  

  A ccident     Legal intervention    Pending investigation  

  Intentional self harm     War    Unknown  

If External cause or poisoning :   Date of injury  D  D  M  M  Y  Y  Y  Y  

Please describ e how external cause occurred  (If poisoning please specify poisoning agent)   

Place of occurrence  of the external cause :  

  At home     Residential institution     School, other institution, public  administrati ve area     Sports and athletics area   

  Street and highway     Trade and service area     Industrial and construction area     Farm   

  Other place   (please specif y) :     Unknown   

Fetal or infant Death  

Multiple pregnancy    Yes    No    Unknown  

Stillborn?    Yes    No    Unknown  

I f death within 24h specify nu mber of hours survived    Birth weight (in grams)      

Number of completed weeks of pregnancy    Age of mother (years)    

If death was perinatal, please state conditions of  mother that affected the fetus and newborn   

For women, was the deceased pregnant?    Yes    No    Unknown  

  At time of death    Within 42 days before the death  

  Between 43 days up to 1 year before death     Unknown  

Did the pregna ncy contribute to the death?     Yes    No    Unknown  
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